SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel 4Bm) Date: 02.27.2020 evel (@Bm) Date: 02.27.2020
300 300
200 200
)
100 r 100
09 09
/
200 200
1 UTT g 1 PEAKUN)
300 300
! 09 AV 412
I PR Ve S
500 500
500 500
700 700
50 ED £ B 0. ED 5500, 5510 000 2000, 3000 000, 5000 G000, 7o
Froquency (Wiz) Froquency (MHz)
Site THOLCA site : THOL-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel (¢8m) Date: 02.27.2020
300
200
100
09 f
;
N
300 )
1
500
700
50 ED 0. s S0 a6 ED 5500, 551
Froquency (Wiz)
Site THOLCA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

otom buzaraom ot am baoz 2700
s o
2 204

e
100 W‘\ 10.0
o o
100f \\\ 100)
g 0
PEAK_BE(UNN)_ B3| 1 PEAK(UNI)
sd N 00
-40.0/ -40.0| i A A12
PPUTUB R

a0 a0
» o
o -

O I e o0 £ i e -

- ey

ste THot.ca sie ToLCA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 928 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (Miz)

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (Bm) Date:0227.2020 evel (aBm) Date:02.27.2020
PeAK B

392 302

283 23

175 o 175

67] T 67

42 42

150 150
258 asel UL UL PEAK(UAI)
367 ; 367] G412

P, S S T

475 1 75

563 583
592 592

00 5030. 5050. 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5 000 2000. 3000. 000, 5000 000, 7000
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (¢Bm) Date:0227-2020
a6 BE

392

283

175

67] )

42 1

150

258

367

4 1

563

592

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

evel (#8m)

Date: 02.27-2020

: i
51
42
59 PEAK BE
25
A
e

Avg.

1

367] A e e
a7
583
502

220 5250, 5270 5200, 5310 5330, 5360 5370, 53%. 5410, 5430, 460

Frequency (MHz)

site THOL-CA
Condition PEAK_BE ANT 9.28 HORTZONTAL
Detector Peal

evel (¢Bm) Date: 02.27-2020
302
23
175

671 —

~

42
152
258
367] VG BE|
B

583
502

220 5250, 5270 5200, 5310 5330, 5360 5370, 53%0. 5410, 543, 546

Frequency (MHz)

site THOL-CA
Condition AV6_BE ANT 9.28 HORTZONTAL
Detector Peak

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

evel (@Bm) Date: 02:27.2020 evel (@Bm) Date:02.27.2020
300 300
200 200
i |
100 J,»J | 100
09 | 09
100 100
200 200
UTT g 1 PEAKUN)
300 300
40 R 09 VG 412
[ Pum—— -
500 500
500 500
700 709
350 5300 SA0D. G420 M0 5460, GAGD. 5600 5520 550 560, 5590 000 2000, 3000 000, 5000 G000, 7o
Froquency (Miz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel (4Bm) Date:02.27.2020
300
200
100
09
100 L
200
300
]
1 -
500 —
500
700
350 5300 SA0D. G420 M0 560 GAGD. 5600 5520 550 560, 5590
Froquency (Miz)
Site THOLCA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
7 CSE Fundamental
s
E{;Z:;Z: EA:,BE(UNH),B] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 0227-2020

Avg.

e e e
: :
: :
10 A 100
; f ;
E :
m z
=
z z
‘
40 409 ety G412,
I ———
. .
. z
. :
0 0 o —
e =
B B
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 928 HORIZONTAL
Detector Peak Detector Peak
e e
:
:
z
;
E |
3
z
]
1
.
.
1 0 o
e
B
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector eak

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
7 CSE Fundamental
" i \
i (N

= e iy
E::.;Zlc'fvor Eg:?j}‘;(UNHLB] ANT 9.28 HORIZONTAL

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Avg.

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (Miz)

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (4Bm) Date: 02272020 evel (dBm) Date: 02-27-2020
P

wa wa
a3 a3
s o
o T o
N o
0 50
258 sl UT I JTLL L 1 PEAK(UNI)
-47.5/ 47—
s .
- -

R TSR

T P
Site THOI-CA Site : THOI-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak
et -
ok

wa
a3
s

o

N
0
9
-
.

s
-

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 02.27-2020

PEAK BE

SN

220

site
Condition
Detector

5250 5270 5200, 5310 5330, 530,
Frequency (MHz)
THOL-CA
PEAK_BE ANT 9.28 HORTZONTAL
Peal

5370, 539, 5410

5430,

460

Left blank

Avg.

evel (#8m)

Date: 02.27-2020

site

220 5250, 5270 5200, 5310 5330, 5360,

Frequency (MHz)
THOL-CA

Condition AV6_BE ANT 9.28 HORTZONTAL
Detector Peak

5370, 539, 5410

5430,

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

ovel 4Bm) Date: 02.27.

2020

300)

200)

IS
s @R
/

200 : / \\M

evel 98m)

Date: 02.27-2020

10
T T L] ] HL
309 5

PEAK(UNT)

Avg.

350 5300 5400 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560,
Frequency (Mhz)

Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

LR S|
“apgretes 09
[ ———
500 500
500 500
700 709
350 5300 5400 5420 5440 5460 5480 G500 5520, G540 5560 5590 000 2000. 3000. 000, 5000 000, 7000
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (4Bm) Date:02.27.2020
309
200
109
09
109
200
|
300 )
7Y S
1 S
D I e e
500
700
E)

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - R

CSE Fundamental

Peak

Date: 02.27-2020

'5450 5460, 5500, 5520, 5540, 5560, 5560, 5600, 5620 5640, 5660 5680, 5700, 5720, 5740 5765
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Peak

ovel 4Bm) Date: 02.27.2020

100) (__M[‘“
o /
i

riot”

350 5300 5400, 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560, 5590
Frequency (Mhz)

Site THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Date: 02.27-2020

[T LT \J
et LR

T

9 SPST— R——

3000, 5000. 5000,

4000,
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

ovel 4Bm) Date: 02.27.2020

o
100)
300
7Y,

350 5300 5400 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560, 5590
Frequency (Mhz)

Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - R

CSE

Fundamental

Peak

L

'5450 5460 5500 5520, 5540, 5960, 5560, 5600, 5620, 5640, 5660, 5680, 5700 5720 674
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel
WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE Fundamental

Peak

evel @8m)

Date: 02.27-2020 ovel 4Bm) Date: 0227.2020

100
o
| 100
/ T T L] LT
- 309
ks 400 }

PEAK(UNT)

VG 412

ISR W

5000. 5000, 7000

Site
Condition
Detector

7350 5380.5400, 5420, 5440.5460. 54805500, 5520,5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574 000
Frequency (Miz)

2000, 3000, 4000,
Frequency (MHz)
: THOL-CA

THOL-CA site
+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

STRADDLES U-NII-142A ANT 9.28 HORIZONTAL Condition
Peak Detector

Avg.

evel @8m)

Date: 02.27-2020

Site
Condition
Detector

7350 5380.5400, 5420, 5440.5460. 5480500, 5520,5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574
Frequency (Miz)

THO1-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

TEL : 408 9043300
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saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
7 CSE Fundamental
N (m\
Peak Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel
WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE Fundamental

Peak

evel (Bm) Date:0227.2020 evel (aBm) Date: 02.27.2020
309 300
200 200
00| | 00
109 109
200 200
UT T T ] PEAK(UNI)
300 309
40 409 " VG 412
P s
500 500
500 500
700 709
350 5300.540, 5420, 5440, 5460, 5480, 5500, 5520, 5540.5560. 5580, 5600.5620, 5640.5660.5600.5700. 574 000 2000. 3000. 000, 5000 000, 7000
Froquency (Miz) Freaquency (MHz)
Site site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector k Detector Peak

Avg.

Date: 02.27-2020

HH

Site

Condition
Detector

150.5480.5500. 5520, 5540.5560. 5500.5600.5620, 5640, 5660.5660.5700. 574
Frequency (Miz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
eak

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

Straddle Channel Band Edge

WIFI
ANT 802.11ax HE40 CH142 5710MHz - R
7 CSE Fundamental
mﬁ;“*’%\
B W i
Zrnzdmon ;?::;;LES U-NII-1&42A ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE Fundamental

Peak

Date: 02.27-2020 ovel 4Bm) Date: 0227.2020

et 100
™ .

urn [T LT M} PEAK(UNI)

409 i V412

Op———— py v

05400, 5420.5440.5460. 5480.5500, 5520, 5540, 5560. 5560.5600.5620. 5640.5660.5660. 5700, 574 000
Frequency (Miz)

5000. 5000, 7000

2000, 3000, 4000,
Frequency (MHz)

Site : THOL-CA

STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
k Peak

Detector

Avg.

Date: 02.27-2020

s

i

7350 5380.5400, 5420, 5440.5460. 54805500, 5520,5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574
Frequency (Miz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
eak

Left blank

TEL : 408 9043300

Page Number

1 D1-147 of 169



saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
7 CSE Fundamental
::ZMW\
o e =
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Avg.

A M

A’
arsf
79|
383

avo_ee|

485 AN
592
9.

300 530, 5350, 5370, 5390, EID 4. 5450, 5450

Frequency (MHz)

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

evel (Bm) Date:0227.2020 evel (@Bm) Date:02.27.2020

34 34|
22 22
138 133

33 33

74 4

a7 PEAK_BE| 75|
19 o LT ML PEAK(UNI)

:
383 Vo 412
e e ———

488 488

502 502
595 595

20 5250, 5270 5. 5310 590, 530. 6970, 5%, GAf0. 5430 5460 000 2000. 3000. 000, 5000 000, 7000
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel 4Bm) Date: 0227-2020

345

22

138

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel (4Bm) Date: 02.27-2020 evel (dBm) Date:02.27-2020
209 00
09 00
10.0f /"M 10.0f
oo / o
109 y 100
209 200
1 LI VI g AT I 1 e
09 09
: 400 J VG 412)
N SRPEUTRETRYY R SR
s0d 500
0o 09
09 709
= S S T ) o o0 o0 o0 o 7o
enancy -
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
ceom) v 2272020
209
00
109
0.0 v
109
J
200 —
-300] J
1
o9
09
= N DR T
anancy iy
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

evel (¢8m)

Date: 02.27-2020

300)
200)

N
100) J‘w\
o)

100

\

200
PEAK_BE(UNI B3]
300)
400 A%
500
50|
00
85 5700, 5710, 5720, 5730, 5740, 5750, 5760, 5765
Frequency (MHz)
site THOL-CA
Condition PEAK_BE(UNTT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

Date: 0227-2020

evel (¢Bm)
300
200
100
09
100
200
[1 PEAK(UNI)
300
400) A5 412
PIVESTSUS R Ee
500
500
700
%00 7000 300, 000, 5000, G000 7
Frequency (WHz)
site + THOLCA
Condition : PEAK(UNII) ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE Fundamental

Avg.

evel (Bm) Date:0227.2020 evel (aBm) Date:02.27.2020
PeAK B

392 302

283 23

175 175 1

67] 67

42 42

150 150

258 asel UL UL PEAK(UAI)

1
36, o 367] i Tl w5 412
(SRR WX T

475 75

563 583

592 592

00 5030. 5050. 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 310, 5 000 2000. 3000. 000, 5000 000, 7000
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (¢Bm) Date:0227-2020
a6 BE

392

283

175

6] e

5.0/ |

P
583
692
005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (Miz)
Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

TEL : 408 9043300

Page Number

: D1-152 of 169



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

evel (#8m)

Date: 02.27-2020

175 o

6]
42
150)

Avg.

6] i
42
152

imEEER =

367] VG BE|
583
502
220 65250, 5270 5200, 5310 5330, 5360 5370, 53%. 5410 5430, 546
Frequency (MHz)
site THOL-CA
Condition AV6_BE ANT 9.28 HORTZONTAL
Detector Peak

: PEAK BE
258
367)
a7
583
502
220 65250, 5270 5200, 5310, 5330, 530, 5370, 53%. 5410, 5430, 460
Frequency (MHz)
site THOL-CA
Condition PEAK_BE ANT 9.28 HORTZONTAL
Detector Peal
evel (¢Bm) Date: 02.27-2020

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

Left blank

evel (dBm) Date: 02.27-2020 evel (dBm) Date:02.27-2020
509 09
209 200
100 o 109
oo | o
109 100
209 00

L gy N T 1 oo

09 309
“ Wondervstinand 0 st -
} | Y SRR ———————
509 509
oo 00
709 700

oSS0 S S0 S0 B A B B 5 waw o5 o5 e o0 700

traquony () Treavoney )

Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.

o) one0221.2020
509
209
109

oo R
109
209 It
09
P9 S S S —

1

soof et L i
oo
709

TN

traquony ()

Site. THO1-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - R

CSE

Fundamental

Peak

'5450 5460, 5500 5520 5540, 5560, 5560, 5600. 5620 5640, 5660, 5680, 5700, 5720, 5740, 5
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 0227-2020

Avg.

Frequency (MHz)

site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector eak

evttm) oo 02272020 oveam)
%09
209
e U M/ i s T B s B e B peaxuNn
00
40 409 ——— s AYSA12)
-50.0f -50.0) -
09
505500 AT, 42055400 AR 00 55205500 560 AR 550050705040 TR SO0 @ o o £ % 7
eavents s Heauencs e
sire THoLCA site \THoLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak
evttm) oo 02272020
oo
505500 AT, 42055160 AR 00 52,5500 560 AR 550050705040 Rk SO0

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - R

Fundamental

Peak

evel (48m)

590

Detector

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

evel (@Bm) Date: 02.27.2020 evel (¢Bm) Date: 02.27.2020
PEAK B
302 302
23 283
115 175
67 6]
42 42
15 50
25 g UT T UL L1 K pEAKUNY)
4 i
3 367, > O]
 S— "
ars azs
5.3 563
592 582
00 5030. 5050. 5070, 5090, 510, 5130, 5150, 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5 000 2000, 3000 000, 5000 G000, 7o
Froquency (Wiz) Froquency (Wiz)
Site THOLCA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel (¢Bm) Date: 02.27.2020
VG BE
302
23
115
67
15
253
3671
p
5.3
592
00 5030. 5050. 5070, 5090, 5110, 5130, 5150, 5170 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Froquency (Wiz)
Site THOLCA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

evel (#8m)

Date: 02.27-2020

o o
258 'ﬂ’(ﬂ/

K
T .

PEAK BE

220 65250, 5270 5200, 5310 5330, 5380,

Frequency (MHz)

5370, 5300 5410, 5430, 460

Avg.

47 sl

I

I
|

N

VG BE|

site THOL-CA

220 5250, 5270 5200, 5310 5330, 5380,

Frequency (MHz)

Condition AV6_BE ANT 9.28 HORTZONTAL

Detector peak

5370, 5300 5410, 5430, 546

site THOL-CA
Condition PEAK_BE ANT 9.28 HORTZONTAL
Detector Peal
evel (¢Bm) Date: 02.27-2020

302

23

175

6]

Left blank

TEL : 408 9043300
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Report No. :

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Peak

100] r,\/""' ‘“‘V""""ﬂ

) WMWVW_MFK

ovel 4Bm) Date: 02.27.2020

WS S0 S SH0 SIS0 TS s s 5590

Site
Condition PEAK BE(UNH) B3 ANT 9.28 HORIZONTAL
Detector Peak

Date: 02.27-2020

[T LT

PEAK(UNT)

WG 412

ST ——

3000, 4000, 5000.
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

ovel 4Bm) Date: 02.27.2020

300
200
100
09

100 ,«wJ

200

300
00
500
500

350 5300 5400 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560, 5590
requency (MHz)

Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - R

CSE Fundamental

Peak

Date: 02.27-2020

'5450 5460, 5500, 5520, 5540, 5560, 5560, 5600, 5620 5640, 5660 5680, 5700, 5720, 5740 5765
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Peak

ovel 4Bm) Date: 02.27.2020

300)
200)

100 r,,«/‘
)
——

500)

500)

350 5300 5400. 5420, 5440 5460. 5480, 5500, 5520, 5540, 5560, 5590
Frequency (Mhz)

Site THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Date: 02.27-2020

[T LT “MNLLJ

PEAK(UNT)

AVG 412

3000, 5000.

4000,
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

ovel 4Bm) Date: 02.27.2020

400 P
50
500
700
350 5300 5400 5420, 5440 5460 5AB0. G500, 5520, G540 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank
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FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH122 5610MHz - R
8 CSE Fundamental
: [
L ocdmn e
WWMAMMMW// it |
EA:,BE(UNH),B] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

7350 5380.5400. 5420, 5440.5460. 5480. 5500, 5520.5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574
Frequency (Miz)

Site THO1-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (dBm) Date: 02-27-2020 evel (dBm) Date: 02.27-2020

300 300
200 200)
100) 100

09 09
100) | 100)
/ o

UTn ST LI T 1 PEAK(UNI)
300 / 300
4000, WG4k

) ——— T v—ve —
500) 50l
500) 509
700 700

350 5380, 5400, 5420, 5440 5450, 5400 550, 5520 5540 5500, 500 56005620, 5540 5660.5680. 5700, 57 000 2000, 3000, 000 5000 w000 7000
Froquency (Miz) Froquency (MHz)
Site THO1-CA Site : THO1-CA
Condition STRADDLES U-NIT-182A ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak
evel (@Bm) Date: 02.27.2020
300
200

TEL : 408 9043300
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WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
8 CSE Fundamental
b m
i} Em—ET T
Peak Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE

Fundamental

Avg.

I
[l

I

500

500)

7350 5380.5400. 5420, 5440.5460. 5480. 5500, 5520.5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574
Frequency (Miz)

Site THO1-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (¢Bm) Date: 02.27.2020 evel (d8m) Date:02.27.2020
300 309
200f 200
100 100
09 09
100 100
200 s 200
Urm g ] L PEAK(UNI)
300 309
400 o 09 AEA2
PO e
500 500
500 500
700 700
50 5380.5400. 5420, 5440.5460. 5480, 5500, 5520, 5540.5560. 5560, 5600, 5620. 5640, 5660.5680.5700, 574 000 2000 3000 000 5000 G000, 7ot
Frequency (Miz) Frequency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-1624 ANT 9.28 HORTZONTAL Condition + PEAK(UNII) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (@Bm) Date: 02.27.2020
300
200f
100

TEL : 408 9043300
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saranie. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
8 CSE Fundamental

- «vw\
S EEEAY o
o Skt

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE

Fundamental

Avg.

7350 5380.5400. 5420, 5440.5460. 5480. 5500, 5520.5540.5560, 5500, 5600, 5620, 5640.5660.5660.5700. 574
Frequency (Miz)

Site THO1-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (¢Bm) Date: 02.27.2020 evel (d8m) Date:02.27.2020
300 309
200f 200
i
100 W““L(‘ = 100)
09 09
100 100
200 200
Urm g ] L PEAK(UNI)
300 0.
. ik
40 409 542
PR——
500 500
500 500
700 700
50 5380.5400. 5420, 5440.5460. 5480, 5500, 5520, 5540.5560. 5560, 5600, 5620. 5640, 5660.5680.5700, 574 000 2000 3000 000 5000 G000, 7ot
Frequency (Miz) Frequency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-1624 ANT 9.28 HORTZONTAL Condition + PEAK(UNII) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (@Bm) Date: 02.27.2020
300
200f
100
09
100
200
300
50, s
500
700

TEL : 408 9043300
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Report No. : FR200130001E

Straddle Channel Band Edge

WIFI
ANT 802.11ax HE80 CH138 5690MHz - R
8 CSE Fundamental
10.0["
= L,
R W

Condition 'STRADDLES U-NII-1&2A ANT 9.28 HORIZONTAL
Detector Peak

Peak Left blank

TEL : 408 9043300
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e% FCC RADIO TEST REPORT Report No

SPORTON LAB.

.+ FR200130001E

<Middle Unmodulated>

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI Band 2 5250~5350MHz Band Edge
ANT 802.11ax HE20 CH64 5320MHz
1 CSE Fundamental
evel (dBm) Date: 02282020 evel (dBm) Date: 02-28-2020
s s
74 . g LT (NI | Il PEAK(UNI)
[ELX NPT %“Wwwwwm«ww 383 A6 412,
| e e ——

s ‘
Site. THO1-CA Site : THOI-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector :Peak

Peak
s

33 v
|
303/ R o e
AT

Site. THO1-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Avg. Left blank

TEL : 408 9043300 Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evttasm oste 02282020 vt gom) baesaz 282020
500 309
204 204
L
109 Ay 100
od o
100 10
200 04
! UTn ST LI T 1 PEAK(UNI)
300 : ; 0
40 e 40.0 AYG_41.2)
———r——————
s0d 500
o0 0
704 70
5 R a1 T T £ o ED E 7
Treasoncy Froquency i
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
ovlasm) vee02.282020
300
204
100
e
104
200
304
04
704
5 N1
Treaency e
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300
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1 D2-2 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

evel (¢8m)

Date: 02.2.2020

300)

200)

oo/

100

100 f”va”‘“\

200
PEAK_BE(UNI B3]
300) T
a00) SRS
500
50|
00
85 5720, 5730, 5740, 5750, 5760, 5765
Frequency (MHz)
site
Condition EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector k

evel d8m)

Date: 0226.2020

TTUTI Tl

PEAK(UNY)

ISP B sTe—r—— e s S

WG 41

000 2000 3000, 300, 500, 5000, K
Frequency (MHz)
: THOL-CA
Condition +PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300

Page Number




ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

00 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170 5190 5210, 5230, 5250, 5270, 5290, 5310, 6340,
Frequency (MHz)

Site : THOL-CA
Condition + AV6_BE ANT 9.28 HORTZONTAL
Detector +Peak

Left blank

vl aBm) bate: 02282020 evetaom) bat:0228.2020
30 34
23 23
.
1 “ 113
o qﬂ o]
4 42
15 / 150
259 y PRPESa s IR N B E penrunn
367 A o 112 361 I o
e—— T
ar )
503 583
82 P
o6 5056 5060 507 50%. 510, 5150 5150 5170 5190, 5240230, 260, ST 5200 30,6 T o0 o0 oo £ oo Tato
Trecuency (wiz Froguency M)
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak.
ovl gy bate:02.282020
o e
30
3
1
o
4
15 L
¥
367
.
503
03

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 02.28.2020

SR VP / \TWMWWW

Foee

site

220

Condition

Detec

tor

5250 5270 5200, 5310 5330, 5360 5370, 53%. 5410, 5430, 460

Frequency (MHz)
THOL-CA
PEAK_BE ANT 9.28 HORTZONTAL
Peal

Left blank

Avg.

evel 48m)

Date: 02.28.2020

J

VG EE|

Site

220

Condition
Detector

5250, 5270 5290, 5310, 5330, 5360, 5370, 53%. 5410, 5430, 546
Frequency (MHz)

: THOL-CA
+ AV6_BE ANT 9.28 HORIZONTAL
+Peak

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

400
500
500
709
350 5300, 5400 G420 5440 G460 5AG0. G500 5520 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (dBm) Date: 02-28.2020 evel (dBm) Date: 02.28.2020
200 200
204 204
100 "’\wwf 109
/ o
100 / 104
200 7/ 209

«/ UTn ST LI T [ 1 PEAK(UNI)
300 ' 309
i =
» bt asbenbind 09 il G412
e————r————————

500 50
a0 509
700 700

SR S0 S0 5% o S0 S0 600 5. S0 S0 %0 0 7000 D 000 ED 000, 7o

Frequency (MH:) requency (M)

Site THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak

ove (abm) Date:02.28.2020

200

204

100

o9 f
100

200 =y

300

TEL : 408 9043300

Page Number
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FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

Date: 02.28.2020

'5450 5460, 5500, 5520, 5540, 5560, 5560, 5600, 5620 5640, 5660 5680, 5700, 5720, 5740 5765
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Avg.

: ini

200 M\f

300)
1
500)
700)
350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5650.571
Frequency (MHz)
site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

0

Left blank

ooty owe 02282020 evttm) voe:0228.2020
509 09
09 00
100 ““LYJ‘W 109
oo o
109 109
9 209
EEEEEEEERE T T Ui e
200 209
« " o, i and b isst12]
P—————
o9 09
» 09
9 700
555500 5400 420 5T . R A0, 556 4. . 500 00 5205040, 5060 000570 T T e o0 £ o 7
v reasoney )
sire THoLCA sie ro1cA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
ovem) oo 02282020
09
209
109

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
1 CSE Fundamental
i
7 .
/ -
EA:,BE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Avg.

evel (4Bm) Date:0228.2020 evel (48m) Date: 02.26.2020
PEAK BE
302 302
23 283
115 175
67] LWW o]
42 42
15 Y 50
/
254 J\ﬂ'wwm//ﬂ s UT T L L7 1 ST
3671 367 A ‘L S A7
ars B
5.3 563
592 582
00 5030. 5050. 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5 000 2000, 3000 000, 5000 G000, 7000
Froquency (Wiz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 02.28.2020
VG BE
302
23
175
57 -
Jorperf
50 ]‘
25
367]
4 1 -
5.3
592
00 5030, 5050, 5070, 5090, 510, 5130, 5160, 5170, 5100, 5210, 5230, 5260, 5270, 5200, 5310, 5340
Froquency (Miz)
Site THOLCA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

Date: 02.28.2020

evel @Bm)
302
2
15
51 W‘T(‘
42 7
59 PEAK BE

L N ~

220 5250, 5270 5200, 5310 5330, 5360 5370, 53%. 5410, 5430,
Frequency (MHz)

site THOL-CA

Condition PEAK_BE ANT 9.28 HORTZONTAL

Detector Peal

460

Left blank

Avg.

evel 48m)

Date: 02.28.2020

42 -

5. I

25

3671 G BE

220 6250, 5270 5290, 5310 5330, 5350, 5370, 53%. 5410, 5430,
Frequency (MHz)

site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

546

Left blank

TEL : 408 9043300

Page Number

: D2-11 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

Band 3 - 5470~5725MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Peak

ovel 4Bm) Date: 02.28.2020

" [Ty

200 - J/
300 gt s

Ay e—

350 5300 5400 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560, 5590
Frequency (Mhz)

Site THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

[T LT

Py——————s

2000,

: THOL-CA
+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

3000, 5000.

4000,
Frequency (MHz)

Avg.

ovel (4Bm) Date: 02.28.2020

b J’TWW( il \
& N

500
500
709
350 5300, 5400 G420 5440 G460 5AG0. G500 5620 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

TEL : 408 9043300

Page Number

.+ FR200130001E

1 D2-12 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

Fundamental

Peak

'5450 5460, 5500, 5520 5540, 5560, 5560, 5600. 5620 5640, 5660, 5680, 5700, 5720, 5740, 5
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300

Page Number

: D2-13 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

evel (@Bm) Date: 02.28.2020 evel (@Bm) Date:02.28.2020
300 300
200 200
100 e 100
00| } 00
200 200
wf/ UTT g ] LJ PEAKUN)
09 i 00
1 oy
w Pr] L
[ Svmm—————ro—
500 500
500 500
700 709
350 5300 SA0D. G420 M0 5460 GAGD. 5600 5520 550 560, 5590 000 2000, 3000 000, 5000 G000, 7o
Froquency (Miz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel ¢Bm) Date: 0228.2020
300
200f
100
09 s
100
200
300
400 ,/
T
50
500
700
50 530 GAOD G420 A0 560 GAGD. 5600 520 G50 See0. 5590
Froquency (Miz)
Site : THOLCA
Condition + AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number

: D2-14 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - R

CSE

Fundamental

Peak

/‘ "ﬂ“ﬁ\

'5450 5460, 5500 5520 5540, 5560, 5560, 5600. 5620 5640, 5660, 5680, 5700, 5720, 5740, 5
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300

Page Number

: D2-15 of 168



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

Left blank

evel (@Bm) Date:0228.2020 evel (@Bm) Date:02.28.2020

309 300
200 200
109 Al 109

09 00)
10,0/ / -100)

200 200

y UT T T 1 PEAK(UNI)

09 ! .

y A 400 AVG 41

ST ——————

500 500

500 500
700 709

350 5300.540, 5420, 5440. 5460, 5480, 5500, 5520, 5540.5560. 5580, 5600.5620, 5640.5660.5600.5700. 574 000 2000. 3000. 000, 5000 000, 7000
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 0228.2020

300

200

109

09 [

00

209

300

\ v
500
700
350 5380.540, 5420, 5440, 5460, 5460, 500, 5520.5540.5560. £560.5600.5620. 5640.5660.5660.5700. 5740
Froquency (Miz)

Site THOL-CA

Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Detector Peak

TEL : 408 9043300

Page Number

: D2-16 of 168



saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
1 CSE Fundamental
pei
o " .
Peak Left blank

TEL : 408 9043300

Page Number

1 D2-17 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE

Fundamental

Avg.

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

Site THOL-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (4Bm) Date: 02.28.2020 evel (@Bm) Date: 02.26.2020
300 300
200 200
109 m(. 0
09 | 09
100 / 100
200 200
UTT g 1 PEAKUN)
s0g— 300
o A 400 b\ V5 412
v —————
500 500
500 500
700 700
350 5300540, 5420.5440. 5460, 5400.5500. 5520, 540,560, 560, =T EZ 000 2000, 3000 000, 5000 000, 7
Froquency (Miz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition STRADDLES U-NII-1624 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 02.28.2020
300
200
100
09 -
00 I
"
300
‘ |/
500
700

TEL : 408 9043300

Page Number

: D2-18 of 168



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - R

CSE

Fundamental

Peak

Date: 02.28.2020

evel (@Bm)
300
200
m.n\~,1
o9
100
200 \M L[ | swadouesuintsan]
300)
-40.0/ b h
500
500
700

700 5730 5750, 5770 5790 5810 5830 5850, 5870 5890, 5910, 5930 50
Frequency (MHz)

site THOL-CA
Condition STRADDLES U-NII-1424 ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number

: D2-19 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - R

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400. 5420, 5440

THOL-CA

5460, 54805500, 5520.5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

evel (dBm) Date: 02-28.2020 evel (dBm) Date: 02.28.2020
200 200
204 204
100 on 109
109 | 109
200 209
UTn ST LI T 1 | PEAK(UNI)
300 A J\M 0. }V
Y 409 g 412
P ——————
500 50
a0 509
700 700
350 5380,5400. 5420.5440. 5160 S400.5500. 5520 5540.5560. 5500 5600 5520, 5640, 5660 56605700, 57 0 7000 D 000 ED 000, 7o
Froauency () requency (M)
Site THO1-CA Site : THO1-CA
Condition STRADDLES U-NIT-182A ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak
ove (abm) Date:02.28.2020
200
204
100
0.0 T
I
100 |
200
300
1 e
50
500
700

TEL : 408 9043300

Page Number

1 D2-20 of 168



saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
1 CSE Fundamental
EIRN S e —
Peak Left blank

TEL : 408 9043300

Page Number

1 D2-21 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Avg.

Left blank

evel (dBm) Date: 02.27-2020 evel (dBm) Date: 02.27-2020
o 4
23 P
13 R 138

33 39

7 2
14 / pense ars)
ard r ot T T T e A peaun
. : ;
as.awwwhmw ST — 303 i 5 412

e m————

s sy
50 502
o0 o0

R N N T T Y T o0 o0 oo £ oo Tato

freauency Wiz frecuency iz

Site. THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.

ovl gy bat:02.27.2020

4

23

134

33| '“\‘r/‘

2

1

19

303 o

489 i

P

Py

o0 E N SN am
Hoauoncy Wiz

Site. THO1-CA

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peal

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel 4Bm) Date:0227.2020 evel (@Bm) Date:02.27.2020
309 300
200 200
109 S 100
09 00)
109 109
200 200
L, / UT T T 1 PEAK(UNI)
300 1 309
40 i 409 ¢ VG412
- PR w———
500 500
500 500
700 709
350 5360, 5400 2. 50, 5460, EZ 5500. 5510 000 2000. 3000. 000, 5000 000, 7
Froquency (Wiz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (¢8m) Date: 0227-2020
300
200
109
o ~
h
00
209
300
1
500
700
350 5360, E T2 50, 460, 480, 5500, 5510
Froquency (Wiz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300

Page Number

1 D2-23 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Peak

Date: 02.27-2020

v (t8m)
209
29
Y B e NP |
o
109
~
e s &3
309
a0 b ]
509
509
709
% N I R T
Freauency (k)
site
Condition

Detector

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Fundamental
P
T L1 PEAK(UNI)
s
P v—————

300,
Frequency (MHz)

+ PEAK(UNII) ANT 9.28 HORIZONTAL
Peak

TEL : 408 9043300

Page Number

1 D2-24 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

00 5030. 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (MHz)

evel (dBm) Date: 02-27-2020 evel (dBm) Date: 02.27-2020

175 17.5( 1

"

15 / \ 150
258 M/ asef ST T L PEAK(UNI)
. b 36| AYGALZ
475 47 e il

s N

3

oy rcutny i
Site THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak.
Peak
ot owecz27 2120
P
=3

Left blank

TEL : 408 9043300

Page Number

1 D2-25 of 168



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 02.27-2020

v

175
6]
42

PEAK BE

T
IVttt

site THOL-CA

220 65250, 5270 5200, 5310 5330, 5360 5370, 53%. 5410 5430, 460

Frequency (MHz)

Condition PEAK_BE ANT 9.28 HORTZONTAL

Detector Peak

Left blank

Avg.

evel 48m)

Date: 02.27-2020

o

VG BE|

site THOL-CA

220 6250, 5270 5290, 5310 5330, 5350, 5370, 53%. 5410, 5430, 460
Frequency (MHz)

[

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peak

Left blank

TEL : 408 9043300

Page Number

1 D2-26 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

Left blank

evel (4Bm) Dato: 02272020 evel (d8m) Date: 02.27.2020
300 300
200 200)
/ e
100 L'”‘«\ Jw 109
09 09
100) 100)
200) is 200
UTn ST LI T [ 1 PEAK(UNI)
309 : 2 300
40 by 409 ORTOS| (NORv-2 )
500) 500
500) 509
700 700
350 0. 00 5420 S0 SA0. 540 600, 520 S0 See0 5590 000 2000, 3000, 000 5000 w000 7o
Froquency (Miz) Froquency (MHz)
Site THOL-CA site + THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Defector Peak
evel (4Bm) Date: 02.27.2020
300
200
100
09 W
100 ! i
200) s
309 {
09 / N
1 N
500)
500
700
350 S0 GA00 5420 SM0 SA0.  GAS0 600, 520 S0 See0 590
Frequency (Wiz)
site THOLCA
Condition AV6_BE(UNIT)_B3 ANT 928 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number

1 D2-27 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 2 5250~5350MHz Band Edge
ANT 802.11ax HE40 CH62 5310MHz - R

2 CSE Fundamental

il
\\
.
gn:;i:;g: EA:,BE(UNHLB] ANT 9.28 HORIZONTAL

Peak Left blank

TEL : 408 9043300

Page Number

: D2-28 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 0227-2020

Avg.

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5680.571
Frequency (MHz)

site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

evttm) oo 02272020 oveam)

%09
209

" | i
2T U / VT TS LT U L pekm)
00
.u e 409) b s 04321
-50.0f -50.0) - - .
09

505500 AT, 42055100 AR 00 55205500 560 AR 550050705040 FRRE SO0 @ o o £ % 7
eavents s Heauencs e
sire THoLCA site \THoLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak
ovettasm) oo 02272020
00} \
200 L
> J
‘
o

Left blank

TEL : 408 9043300

Page Number

1 D2-29 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
2 CSE Fundamental
. S
s \wmmw
E::;Zlc"vor EA:,BE(UNH),B] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number

Report No. : FR200130001E

: D2-30 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

evel (@Bm) Date: 02.27.2020 evel (d8m) Date: 02.27.2020
PEAK B
302 302
23 283
115 175
- -
67 i o]
42 42
15 50
25 /"/ asel UL UL ! pEAKUNY)
e
36 367 VS 412,
e I mrm— v
5.3 563
592 582
00 5030. 5050. 5070, 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310, 5 000 2000, 3000 000, 5000 G000, 7000
Froquency (Wiz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 02.27.2020
aVG Be
302
23
175
57 — =
o
50
25
367]
5.3
592
00 5030, 5050. 5070, 5090, 50, 5130, 5160, 5170, 5100, 5210, 5230, 5250, 5270, 5200, 5310, 5340
requency (Miz)
Site THOLCA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

TEL : 408 9043300

Page Number

: D2-31 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

Date: 02.27-2020

Feaesy

PEAK BE

5250 5270 5200, 5310 5330, 530 5370, 53%. 5410 5430,
Frequency (MHz)

PEAK_BE ANT 9.28 HORTZONTAL

460

Left blank

Avg.

Date: 02.27-2020

VG BE|

5250 5270 5290, 5310 5330, 5360 5370, 53%. 5410, 543,
Frequency (MHz)

6_BE ANT 9.28 HORIZONTAL
k

460

Left blank

TEL : 408 9043300

Page Number

: D2-32 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz — L

CSE

Fundamental

Avg.

] j Rias
: -

50, gt

0.

700

|

Y

~

350 5380 5400, 5420, 5440 5460, 5480, 5500, 5520, 5540, 5560,
2

Frequency (MHz)

Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

5590

Left blank

evel (dBm) Date: 02.27-2020 evel (dBm) Date:02.27-2020
500 309
204 204

~d

100 “”‘\fw\ m 100)

) /i o0
100 / 10
200 04

v UT LT L] ] peaum)

-30.0/ g -30.0| Jj
[P RN ARPRL T 400 AY6.41.21
s0d s00f”
o0 0
704 709

o soo o Seo i w0 S w0 T T £ o ED E 7

Froavency (e Freauency (e

Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.

ovelasm) bate:0227.2020

300

204

100

od s =)

TEL : 408 9043300

Page Number

: D2-33 of 168



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
2 CSE Fundamental
T
=T
E{;&ZL’;Z: EEEELEEWNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number

: D2-34 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE Fundamental

evel (@Bm) Date: 02.27.2020 evel (d8m) Date: 02.27.2020

300 300
200 200
100 e 100

09 09
100 100
200 200

M/ UTT g ] PEAKUN)

300 by o™ 309
40 09 b A AAG

§ Peww———

s00f 500

500 500
700 700

350 5300, SA0D. G420 M0 5460 GAGD. 5600 5520 550 560, 5590 000 2000, 3000 000, 5000 G000, 7000
Froquency (Miz) Freaquency (MHz)
Site . site : THOL-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel 4Bm) Date: 02.27.2020

300

200

100

o9 ~

00

200

300

400 /

! ———

50

500

700

350 5300 GADD GA). M0 5460 GAGD. 5600 520 550 Seo0. 5590
Froquency (Miz)

Site

Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

Detector k

Avg.

Left blank

TEL : 408 9043300

Page Number

: D2-35 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH122 5610MHz - R
2 CSE Fundamental
at
“'n N
E::Elc"vg: EA:,BE(UNH),B] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number

: D2-36 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

100)

o [
I
100
200)
300

0.

700

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

Site THOL-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (Bm) Date:0227.2020 evel (@Bm) Date:02.27.2020
309 300
200 200
109 : 109
09 00)
109 109
200 200
UT T T 1 PEAK(UNI)
300 309
B
X 5 ! 09 ¢ VS 412
[ PRSI -
500 500
500 500
700 709
350 5300.540, 5420, 5440.5460. 5480, 5500, 5520, 5540.5560. 5580, 5600.5620, 5640.5660.5600.5700. 5714 000 2000. 3000. 000, 5000 000, 7
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 0227.2020
300
200

TEL : 408 9043300

Page Number

: D2-37 of 168



samonis. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
2 CSE Fundamental
- /N\
/AN EmE—ET T
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (4Bm) Date: 02.27.2020 evel (@Bm) Date:02.27.2020
309 300
200 200
109 L(.' 109
09 00)
109 / 109
200 200
/ UT T T 1 L PEAK(UNI)
300 0.
. il - s
I S—T———
500 500
500 500
700 709
350 5380.5400, 5420, 5440, 5460, 5480.5500. 5520, 5540.5560. 5580, 5600.5620. 564 EZ 000 2000, 3000 000, 5000 000, 7000
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 0227.2020
300
200
109
09 -
109 L
J
300
] [
500
700

TEL : 408 9043300

Page Number
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saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
2 CSE Fundamental
Peak Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

THOL-CA

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

evel (4Bm) Date: 02.27.2020 evel (@Bm) Date: 02.27.2020
300 300
200 200
100 =) 100
R
09 09
100 100
200 200
UTT g 1 PEAKUN)
300 0. I
b
PR - )
§ B P———————
500 500
500 500
700 700
350 53005400, 5420.5440. 5450, 5460.5500. 5520, 5540, 5560, 5500, 5600.5620. 564 EZ 000 2000, 3000 000, 5000 000, 7ot
Froquency (Miz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition STRADDLES U-NII-1624 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 02.27.2020
300
200
100
09 =
00
200
300 //
o e
500
700

TEL : 408 9043300

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
2 CSE Fundamental

':ﬁ: r
] W\\
R G NS S

Peak Left blank

TEL : 408 9043300

Page Number
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FCC RADIO TEST REPORT

Report No. :

FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

evel @8m)

Date: 02.28.2020

138
33

PERK_BE

74
a5
a9
LT P ——— -
4
592
s

0w G e B s% 06 TS0 o s s

ML il

o R

3000, 4000, 5000.
Frequency (MHz)

Site THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Peak
evel 4Bm) Date: 0228.2020
345

Avg.

138
33 “\
74 Y

arsf

79|
383 avo_ee|
8.3 -
592
9.
300 530, 5350, 5370, 5390, EID 4. 5450, 5450
Frequency (MHz)
Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel (Bm) Date: 02.28.2020 evel (aBm) Date:02.28.2020
509 09
209 200
100 [ 100
oo o
109 / 100
20,0} / 200
1 UTTL [T ) 1 PEAK(UNI)
09 S ™
;
o 00 I s a1
————
509 509
oo 00
709 700
= ) waw o5 o5 e o0 700
Treauony i) Treavoney )
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
o) one 02282020
509
209
109
o9 ™ vf’\
109
209
09
1 /
09
709
= NNy
Treauony )
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

Date: 0226.2020

oveldBim) Date: 02282020 evel (@Bm)
300 300
200 200
100 R amna 100
o0 00
400 100
200 200
\\\ PEAK_ BN B3 T I JTL T 1 1 U Ul peAumn
300 iy 1 300
o ST R RS W AVG a1,
400 400
FoT————
500 500
500 500
700 700)
5 7 T 7 O N 5 00 7000, D 000, ED D 7
Frequency (MHz) Frequency (WHz)
site THOL-CA site +THOLCA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 928 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

00 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340,
Frequency (MHz)

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

evel (dBm) Date: 02282020 evel (dBm) Date: 02-28-2020
poache

g 3
us u
s s
o JFL o
M a
o \ s
25 ’«‘/ 1 asel UL UL DEAKQ,
6. N A 361] T
-A75 47 gl N
s s
w3 -

i 7 S T 00 5 0 NS . swes e

e oo
Site THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak
s S—
ok

g
us
e

o

“
"
}f
)
n
s
w0

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

evel (¢Bm) Date: 02.28.2020

Avg.

o7 o
W
A5 PEAK_BE
258 N
367] R
Condition PEAK_BE ANT 9.28 HORIZONTAL

Peak Left blank
6,
W T
R
ars— ===
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz — L

CSE

Fundamental

Avg.

Left blank

evel (@Bm) Date: 02.28.2020 evel (@Bm) Date:02.28.2020

309 300

200 200

109 109

09 00)

109 109

200 200

UT T T ] ] PEAK(UNI)

300 0.
[P SRS S 409 MJ WG 412
500 500

500 500
700 709

WL S0 S Sdo s S TS s s e s 000 2000. 3000. 000, 5000 000, 7000
Freaquency (MHz)
Site site : THOL-CA
Condition PEAK BE(UNH) B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel 4Bm) Date: 0228.2020

300

200

109

09 I

100 J

200) ﬁrj

300

o N

P NI

S0 S

500

700

350 5300, 5400 G420 5440 G460 5AG0. G500 5520 G50 5560 5590
Froquency (Miz)

Site THOL-CA

Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
3 CSE Fundamental
jaul
|
\
\WN"
gn:;i:;g: EA:,BE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 0226.2020

Avg.

oof
100

200| "\’

300)
1
500)
700)
350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 5650.571
Frequency (MHz)
site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

0

oveebm) owe 02282020 ety
509 09
09 00
100 A 100
109 i 09
9 209
EEEEEEEERE T T Ui e
200 209
dosh 400 —— e 5 402]
S————————
o9 09
» 09
9 700
555550 5400 420 5T S i A0, 550 1. . 560 00 5205040, 5060 000570 T T e o0 £ o 7
v reasoney )
sire THoLCA sie ro1cA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
ovem) oo 02282020
09
209
109

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
3 CSE Fundamental
1:: /‘”n_\/f“\\
o e N
E{;Z:;or EA:,BE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number

Report No. : FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (Mz)

THOL-CA
AV6_BE ANT 9.28 HORIZONTAL
Peal

Left blank

evel (@Bm) Date: 02282020 evel (gBm) Date: 02.26.2020
peAk Be
32 192
23 203
15 175)
67 Ml/”"’]{"f“‘{ 67]
42 42
159) 150
258 asel UL UL PEAK(UNI)
1 A u %L
367 3671 | e a1z
-A75 Pl ——
503 583
592 02
00 5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 910, 5 000 2000, 3000, 000 5000 w000 7o
Froquency (Mie) Froquency (MHz)
Site THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak
evel (@Bm) Date: 02.28.2020
G B
302
23
3
57
Y
150 u
258
367]
I i YO
583
592

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

e S
o s an
u
= N i
M=
367 o \MM..,WM\.
o
o
et
Conditi PEAK_BE ANT 9.28 HORIZONTAL
o
]
301 pN—— e
=
o
et
Conditi /6_BE ANT 9.28 HORIZONTAL
Detector k

TEL : 408 9043300

Page Number

Report No. : FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Avg.

Left blank

evel (4Bm) Date: 02.28-2020 evel 48m) Date: 0228.2020
200 200
204 204
100 e VW“} 100
| o
100 104
200 209
4 UTn ST LI T 1 PEAK(UNI)
300 v 300
“ HWMWWW oo AVG 412
) SV
500 50
a0 509
700 700
S80S0 S0 5% o S0 S0 600 5. S0 Sse0 500 0 7000 D 000 ED 000, 7o
Frequency (MH:) roquency (i)
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector  :Peak
ove (aom) oate:02.28.2020
200
204
100
0.0 [ ~T
(‘m
100
200 |
300 \
O S \«/*"/
50,0 =————
500
700
SR S0 S0 S Mo S0 S0 G005 S0 S0 580
Frequency (WH:)
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - R

CSE Fundamental

Peak

Date: 02.28.2020

'5450 5460, 5500 5520, 5540, 5560, 5560, 5600, 5620 5640, 5660, 5680, 5700, 5720, 5740 5765
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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Report No. : FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

evel (@Bm) Date: 02.28.2020 evel (d8m) Date: 02.26.2020
300 300
200 200
100 ey 100
o9 | o0
100 / 100

A
200 200
! UTT g ] LJ PEAKUN)
300 A 0.
e
0. 400 | 25412
[[PNVSRURPSPA Y Mo

s00f 500
500 500
700 700

350 5300, SA0D. 5420 M0, 5460 GAGD. 5600 5520 550 560, 5590 000 2000, 3000 000, 5000 G000, 7o

Froquency (Miz) Freaquency (MHz)

Site THOLCA site : THOL-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak

evel 4Bm) Date: 0228.2020

300

200

100

09 I

00

200

300

400

1 T e

50

500

700

350 5300 GADD G4 M. 560 GAGD. 5600 520 550 Seo0. 5590
Froquency (Miz)

Site THOLCA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

Detector Peak

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH122 5610MHz - R
3 CSE Fundamental
/ el T
A S
EA:,BE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

Fundamental

CSE

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 54805500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (@Bm) Date: 02.28.2020 evel (d8m) Date: 02.26.2020
300 300
200 200
100 100
09 09
100 / 100
200 200
UTT g 1 PEAKUN)
300 J/‘ 300
) . A o oA
FOTRTw pym—reT——
500 500
500 500
700 700
350 5300540, 5420.5440.5450, 5460.5500. 520, 5540.5560, 550,560, EZ 000 2000, 3000 000, 5000 G000, 7
Froquency (Miz) Froquency (MHz)
Site THOLCA site : THOL-CA
Condition STRADDLES U-NII-1624 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 02.28.2020
300
200
100
09 N
|
00
200
300
500
700

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - R

CSE Fundamental

Peak

evel (#8m)

Date: 02.28.2020

300)

200)

100)
o)

I -

F
.

STRADDLES U-Hi1824)

400

500

50|

00

site THOL-CA
Condition STRADDLES U-NII-1424 ANT 9.28 HORIZONTAL

Detector Peal

700 5730 5750, 5770 5790 5810 5830 5850, 5870 5890, 5910, 5930, 50
Frequency (MHz)

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel
WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-182
Peak

A AVERAGE ANT 9.28 HORIZONTAL

Left blank

evel (4Bm) Date: 02.28-2020 evel (dBm) Date: 0228.2020
9 0
g 200
109 b 1
T N
g 100
9 / A L I N T 1 e
300/ u 30.0)
- s ot ps
| INSFPURTTY ¥ Rou—
w9 s
wg 00
8 709
55530 4 A S T A 5005520 ST 5 500 S0 A A S0 S o7 oz o0 o0 e o 700
remens b ey o)
Site. THO1-CA Site : THO1-CA
Condition STRADDLES U-NIT-162A ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
Peak
cegom) -
9
9
9
o f
i
)
9
. /
Lt
09
9

TEL : 408 9043300

Page Number
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saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
3 CSE Fundamental
fZiZH{r\
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440. 5460, 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (4Bm) Date:0228.2020 evel (@Bm) Date:02.28.2020
309 300
200 200
100 ’]{_ 100)
7
09 00)
109 109
200 200
UT T T 1 PEAK(UNI)
300 309
X e . { V5412
EST—— T
500 500
500 500
700 709
350 5300.540, 5420, 5440.5460, 5480, 5500, 5520, 5540.5560. 5580, 5600.5620, 5640.5660.5600.5700. 5714 000 2000. 3000. 000, 5000 000, 7
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 0228.2020
300
200
109
09 b ~F
N
00 }J
209
300
= -
500
700
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Report No.

: FR200130001E

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz

-R

CSE

Fundamental

Peak

evel (4Bm) Date: 02.28.2020

)
of
100
200)
. STRADDLES U-Hi1824)
300) P

700 5730 5750 5770 5790 5810 5830 5850, 5870, 5890. 5910, 5930, 50
Frequency (MHz)

site THOL-CA
Condition STRADDLES U-NII-1424 ANT 9.28 HORIZONTAL
Detector Peal

Left blank
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FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Peak

E—

[

ML il

SR 58

525. 5270 5290. 5310, 5330, 5350, 5370, 53%. 5410, 543,
Frequency (Miz)

THO1-CA
PEAK_BE ANT 9.28 HORIZONTAL
eak

3000, 5000.

4000,
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

Vi

530, 5350, 5370, 5390, EID
Frequency (MHz)
THOL-CA
AV6_BE ANT 9.28 HORIZONTAL
Peal

Left blank
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Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel (Bm) Date: 02.28.2020 evel (aBm) Date:02.28.2020
509 09
209 200
100 ™) 100
oo o
109 100
209 00
! / UTn [T ) 1 PEAK(UNI)
X e el 40.0 ¥ VG, 41.2)
Premm—————
509 509
oo 00
709 700
= ) waw o5 o5 e o0 7
Treauony i) Treavoney )
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
o) one 02282020
509
209
109
og -
W
109
209
09
,
09
709
= e Em mm GG Em wm wEE
Treauony )
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak
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Report No.

: FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE

Fundamental

Peak

Date: 02.2.2020

100 T Nl ™

109 n\

400) AR s e bbb st et
-

Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL

Detector Peak

evel d8m)

Date: 0226.2020

i s T B s B e B peaxuNn
i eor—n r——
509

WG 41.2]

000

Site
Condition
Detector

2000 300. 500, 5000, K

300,
Frequency (MHz)

: THOL-CA
+ PEAK(UNII) ANT 9.28 HORIZONTAL
Peak

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Peak

evel @8m)

Date: 02.28.2020

PEAK BE

B

\

Site

Condition
Detector

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (Miz)

PEAK_BE ANT 9.28 HORIZONTAL
eak

Date: 0228.2020

PEAK(UNI)

A1)

3000, 5000.

4000,
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

Date: 02.28.2020

AVG BE

;

Site

Condition
Detector

90, 5110, 5130, 5150, 5170_ 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

AV6_BE ANT 9.28 HORIZONTAL

Left blank
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Report No. :

FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Date: 02.28.2020

Avg.

ovel g8y
303
203
14
=

ol il
43
159 PEAK_BE|
m
357 MWMWWM»W
ar
503
03

s S e 0 0 S S0 B0 B0 0 B

freauency (e

site THoLCA
Condition PEAK_BE ANT 9.28 HORIZONTAL
betector peal

ove gy oates0220.2020
302
203
14

o

43
150

254
157 AVG_BE|
7 IR S —

503

603

CEE R R R
site THoLCA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

Left blank
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Report No. :

FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

o) j

00 L
200 V"‘
300
7Y S S
N N S S T

500 ———— I
500
709
350 5300 5400 G420, 5440 G460 5AG0. G500 5620 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (@Bm) Date:0228 2020 evel (@Bm) Date:02.28.2020
309 300
200 200
109 109
09 00)
109 109
200 200
UT T T ] 1 PEAK(UNI)
300 0.
N PO SOR PP e o bt NE42
[S———
500 500
500 500
700 709
WL S0 S Sdo o S0 TS s s e s 000 2000. 3000. 000, 5000 000, 7000
Freaquency (MHz)
Site site : THOL-CA
Condition PEAK BE(UNH) B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel 4Bm) Date: 0228.2020
300
200
109
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Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - R

CSE

Fundamental

Peak

'5450 5460, 5500, 5520 5540, 5560, 5560, 5600. 5620, 5640, 5660, 5680, 5700, 5720,
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 0226.2020

Avg.

site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Frequency (MHz)

evttm) o 02.282020 oveam)
%09
209
e U i s T B s B e B peaxuNn
00
40, 400 AVE.a,
-50.0f rwﬂwm
09
505500, AT, 42055400 AR 00 55205500 560 AR, 550050705040 FRRE SO0 @ o o £ % 7
eavents s Heauencs e
sire THoLCA site \THoLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak
ovettasm) oo 02282020
o9
200 ‘\J
o \
505300 AT 42055460 A, 00 55255005560 oA 500050705040 R S0

Left blank
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FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
4 CSE Fundamental

" (
ey
e .
E{;Z:y‘or EA:,BE(UNHLB] ANT 9.28 HORIZONTAL

Peak Left blank
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Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

evel @8m) Date: 02.28.2020 evel (aBm) Date:02.28.2020
e e

30 34

23 23

1 113

o r erf o]

4 42

o / o
25| sl UT I JTLL L 1 PEAKIUNLY

s M"‘W,r"/
36T i i iy 61| i i A5 A12
e

g s

503 583

82 P

o6 5056 5060 507 50%. 5110 515, 5150 5170 5190 5240230, 260, ST 5200 30,6 T o0 o0 oo £ oo i
Trecuency (wiz Freauency (e
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
ovl gy bate:0228.2020
[T

30

23

1

o .

43 o

150

251

367

A7, Eu%ywmﬁ/d

503

02

o5 5055 566G Fa7a- 50%. 5110 5150 5160 5170 5190 240, 6290, 550 5270 5200, 3540
Trecuency (Wi

Site. THO1-CA

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peal

TEL : 408 9043300
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Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 02.28.2020

o N"q""v“'vww*
43
159 PEAK_BE|
259
s

220 65250, 5270 5200, 5310 5330, 5360 5370, 53%. 5410, 5430,
Frequency (MHz)

site THOL-CA

Condition PEAK_BE ANT 9.28 HORTZONTAL

Detector Peal

460

Left blank

Avg.

evel 48m)

Date: 02.28.2020

3 Jﬂﬂ(wf 1 |

s 7/
a7

VG BE|

220 6250, 5270 5290, 5310 5330, 5350, 5370, 53%. 5410, 5430,
Frequency (MHz)

site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak

546

Left blank

TEL : 408 9043300
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Report No

.+ FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE Fundamental

Avg.

evel (dBm) Date: 02.28.2020 evel (dBm) Date: 02.28.2020
09 wd
g 209
109 . o

JRRAAT N
y \

/
9 209
T T L] i e

-30.0/ oy 4 -30.0| /~ L‘
MIHWWM 0ol L, ol G412
509 o
g 09
09 709

R e Y o7 o0 o e o 700

rramency -

Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.

ovtiasm) v 2282020

09

»9

w09

0.0 { e

=
g
209

500
709
350 5300, 5400 G420 540 5460 5AG0. G500 5520 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank
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FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
4 CSE Fundamental
il
e
EA:,BE(UNH),B] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

evel (dBm) Date: 02282020 evel (dBm) Date: 02-28-2020
o
a0
o0l / 00
j:: Vﬂ,,w/ :: UTIL M T 1 L PEAK(UNI)
- 1 P ot s

| ISRUSRSTY. W PR ——

s o
.

TR B RT—F— R TR T
Site THOI-CA Site : THOI-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak

Peak
o9 ]
B ¢

«

eSS TS — ok
Site THOI-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - R

CSE

Fundamental

Peak

'5450 5460, 5500, 5520 5540, 5560, 5560, 5600. 5620 5640, 5660, 5680, 5700, 5720, 5740, 5
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank
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Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (4Bm) Date: 02.28.2020 evel (@Bm) Date:02.28.2020
309 300
200 200
,,
100 L 100
09 00)
109 / 109
|
200 200
UT T T 1 PEAK(UNI)
300 Wf 0.
40 At & 09 \ AS412
BRI, W P e
500 500
500 500
700 709
350 5300.5400, 5420, 5440.5460. 540,500, 5520, 5540.5360. 5560, EZ 000 2000, 3000 000, 5000 000, 7
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 0228.2020
300
200
109
il
v
00
209
300
0. /
: NN
500
700

TEL : 408 9043300

Page Number

: D2-79 of 168



saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
4 CSE Fundamental
] \
Peak Left blank

TEL : 408 9043300
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Report No

.+ FR200130001E

Straddle Channel
WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE Fundamental

Peak

evttasm vote 02282020 vt gom) baesaz 282020

500 309

204 204

=

100 109

od o

100 J 10

/
200 04
/ UTn ST LI T 1 PEAK(UNI)

-30.0/ / -30.0|

o At 0ol -— A6 412

S——— —

s0d 500

o0 0

704 70

550 555054005420 5440 A 5400, A 5520 AT 5550 R 50 562050 55605 570057 T T £ o ED )
Troauents (s Froquency i

Site. Site : THO1-CA
Condition STRADDLES U-NIT-162A ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector k Detector Peak.

Avg.

Date: 02.28.2020

300
200
100

09

00
200

300

/

I

0.
700

Site

Condition
Detector

80,5400, 5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Left blank
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WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
4 CSE Fundamental
Ztnzdmon ‘STRADDLES U-NIT-1&42A ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz

-L

CSE

Fundamental

Peak

evel @8m)

Date: 02.28.2020 evel 98m)

Date: 0228.2020

300)

200)

100)

o

100)

200)

300

L
i w
o

UTn IT

LT
et

PEAK(UNT)

G, A1

500)

500)

S FP————  ————

Site
Condition
Detector

350 5380.5400.5420.5440. 5461

THO1-CA
STRADDLES U-NII-142A ANT 9.28 HORIZONTAL
Peak

-5480.5500, 520, 5540, 5560. 5560.5600.5620. 5640.5660.5660, 5700, 574 000
Frequency (Miz)

2000,

Condition
Detector

3000, 5000.

4000,
Frequency (MHz)

site : THOL-CA
+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

5000,

Avg.

evel 48m)

Date: 02.28.2020

300)

200)

100)

o

100

200)

300

i

-

500)

0.

700

Site
Condition
Detector

50 5380.5400,5420.5440.5460. 5480. 5500, 5520.5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank
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WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
4 CSE Fundamental
Peak Left blank
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FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

5 CSE Fundamental
s s
19 g LT (NI | il PEAK(UNI)
as.MMWMM OSSO SN — - 3 w1
-48.8/ 48.8 WWLWMM
s
Site THOI-CA Site : THOI-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
Peak

s

33 - \

383/ AVG_BE|

Au'/ 3

2

s s

Site THOI-CA

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peal

Avg. Left blank

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel 4Bm) Date:0228.2020 evel (@Bm) Date:02.28.2020
309 300
200 200
100 [ 109
09 00)
109 109
200 200
1 UT T T 1 PEAK(UNI)
300 309
X 09 s, 412
IS B v
500 500
500 500
700 709
350 5360, 5400 2. 50, 5460, EZ 5500. 5510 000 2000. 3000. 000, 5000 000, 7
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (¢8m) Date: 0228.2020
300
200
109
09 vﬂ
00
209
300
500
709
350 5360, 5400, T2 50, 460, 480, 5500, 5510
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

Date: 0226.2020

evel (48m) Date: 02.28.2020 ovel (d8m)
300 300
200 200
100 4 100
09 09
200 200
M pEAK BEN B3 T T 1 T U L pekm)
300 300
400 LT TR RORSOON 409 Mw A6,
500 500
500 500
700 700
w5 5700, 5710, 720, BE 5740 5750, 5760, 5765 000 200, 300, 000, 5000, G000 7
Frequency (MHz) Frequency (WHz)
site THOLCA site + THOLCA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300
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Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310. &
Frequency (MHz)

Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

evel (dBm) Date: 02282020 evel (dBm) Date: 02-28-2020
s

o s
ws o
o e
o7 ‘v‘, 57
“ 4
o 0
25 asel UL UL i PEAK(UNI)
-36.7] T S -36.7| i i WG 41.2]
-A75 475 S ae——
o s
s s

T e e e e

e oo
Site THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
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802.11ax HE40 CH62 5310MHz - R

CSE
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(dBm) Date: 02.28.2020

: PEAK BE
2 T
36,7 st e e

Avg.

Condition PEAK_BE ANT 9.28 HORIZONTAL
Detector Peak
Peak Left blank
j n
W | J
5
-36.7] / . AVG_BE|
a1l -
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peak
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Band 3 5470~5725MHz Band Edge

ANT
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Avg.
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evel (dBm) Date: 02.28.2020 evel (dBm) Date: 02.28.2020
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29 200
100) fa W\W,\/\f” 100
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o " el oo | et e 412)
T ——————
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300 |
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WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE Fundamental

Peak

evel @8m)

Date: 02.28.2020 evel 98m)

Date: 0228.2020

PEAK BE

y—} L’ PEAK(UNI)

AVG 412

Site
Condition
Detector

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 000 2000, 3000,
Frequency (Miz)

THO1-CA
PEAK_BE ANT 9.28 HORIZONTAL
eak

000,
Freaquency (MHz)
site : THOL-CA

Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
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AVG BE

EEE
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7 I R N S O O | S =
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258 \w I
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T
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Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L
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. ] \
L
o-— N

500
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Frequency (Miz)
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Detector Peak
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309 300
200 200
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09 00)
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evel 4Bm) Date:02:20.2020
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200
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k
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Detector Peak Detector Peak.
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204

100

o4 f
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200
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50 TN
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N T
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WIFI

Straddle Channel Band Edge
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200 209
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09 00)
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209 / 209
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300 309
M 409 AVG 412

) R AT

500 500

500 500

700 709
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Frequency (Miz) Freaquency (MHz)

Site site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL

Detector k Detector Peak

Avg.

Date: 02.20.2020

300
200
100

09

00

200

300

0.

700

Site

Condition
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5400, 54205440, 5460, 5480.5500, 5520, 5540, 5560, 5580.5600. 5620, 5640.5660.5600. 5700, 5740
Frequency (MHz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
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STRADDLES U-NII-142A ANT 9.28 HORIZONTAL

2000,
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3000, 5000.
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Frequency (MHz)
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o
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Straddle Channel Band Edge
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802.11ax HE80 CH138 5690MHz - L
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Detector Peak Detector Peak.
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d
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w
o
=
o
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w
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o
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Condition U-NII-1&2A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak
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SEEAVP I ———
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Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge
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802.11ax HE20 CH64 5320MHz

CSE

Fundamental
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evel (dBm) Date: 02202020 evel (dBm) Date: 02-29-2020
s s
r :
19 W‘W g LT (NI | il PEAK(UNI)
bt T - p
Som————
s
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s
33) \\J’
485 -
2
e
Site THOI-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge
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802.11ax HE20 CH100 5500MHz

CSE
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309 200
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=
109 e 109
00 09
109 100
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200
100
00 3 WJ
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300
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k
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. pEAK_BEWN_B3| B0 T N T R T I e e m peAKUN
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500
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WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

- bate: 02202020 v (gBm) Date:0229.2020
Peax be
303 303
23 203
.
15 13|
6.7| 1 67|
43 42
159 / \ 159
254 asef ST T L [0 L)
3671 b 3671 | T
475 475 =
sa3 a8
03] 592
o0 5030, 5050 5670, 5090, 110, 5130, 5160, 5170, 5190, 5210 5230, 5250 £270. 6290 5310, 5 00 7000 D 000 5000, oo, Tat0
Treuoncy () roquency (i)
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
eve ) oate:02.20.2020
e ke
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23
Ez
o
15 s
259
357
. S
a3
03]
05030, 505 5670, 5090, 1o, 5130, 5160, 5170 5790, 5210 5230 5250 5270, 5296, 53705340
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Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal
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WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak
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e

bt AT
..
S
S
PEAK_BE ANT 9.28 HORIZONTAL
o

Left blank
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evel 48m)

Date: 02.29-2020

VG BE|
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Frequency (MHz)

THOL-CA
AV6_BE ANT 9.28 HORIZONTAL
Peak
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Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Peak

evel @8m)

Date: 02.20.2020

209

309 % o
O

509

09

709

r"‘w_[“”

/

Site

Condition
Detector

350

BT R 5590

PEAK BE(UNH) B3 ANT 9.28 HORIZONTAL
Peak

Date: 0229.2020

[T LT
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AVG 412

g P —

3000, 4000, 5000.

Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak
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evel 48m)

Date: 02.20.2020

H
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Detector

350

5380, 5400 5420, 5440 5460 5480, 5500, 5520, 5540, 5560, 5590
Frequency (MHz)

THOL-CA
AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Peak
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WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
6 CSE Fundamental
| \
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Band 3 5470~5725MHz Band Edge
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802.11ax HE40 CH134 5670MHz - L

CSE Fundamental
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200 200
200 20
109 m«m 100
| .
1 T T 1 LM peaon
304 v 30
- 00 i} g1
B e e
500 50
o0 Py
700 700
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Freauency M)

Frequency (MHz)
Site : THOL-CA

Avg.

site THOL-CA
Condition PEAK_BE(UNTT)_B3 ANT 9.28 HORTZONTAL Condition +PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel 48m) Date: 02.29.2020
300)
200)
100)

y

304
: N AN

500)

b ﬂ

700)

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520. 5540, 5560. 5580, 5600 5620, 5640. 5660, 5680.5700
Frequency (MHz)

site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

el Left blank
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Band 2 - 5250~5350MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE Fundamental

Avg.

Left blank

evel @Bm) Date:03.01.2020 evel (aBm) Date: 03012020
PeAk BE
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23 203
15 175)
— o
42 42
159 Y 159
258 e asel UL UL i PEAK(UNI)
o
367 et 3671 e ar2)
| —
15 a3
503 583
592 02
00 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 910, 5 000 2000, 3000, 000 5000 w000 7000
Froquency (Mie) Froquency (Wiz)
Site THOL-CA site + THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Defector Peak
evel (@Bm) Date:03.01.2020
G B
302
23
3
57 - .
» |
150
258
367]
4 = i PN,
583
592
00 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340
ency (iz)
site THOLCA
Condition AV6_BE ANT 9.28 HORTZONTAL
Detector Peal

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 03.01-2020

’ J i
- N

PEAK BE

"‘M e |

220 5250, 5270, 5200,

site THOL-CA

5310, 5330, 535, 5370,
Frequency (MHz)

Condition PEAK_BE ANT 9.28 HORTZONTAL

Detector Peal

5300, 5410, 5430, 460

Left blank

Avg.

evel 48m)

Date: 03.01-2020

3 F“”\f‘
7

s

-
AN ;

VG BE|
£ SR - —

site THOL-CA

220 65250, 5270 5290, 5310 5330, 5350, 5370, 53%. 5410, 543, 460
Frequency (MHz)

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Avg.

Left blank

evel (Bm) Date:03.01.2020 evel (@Bm) Date:03.01.2020
309 300
200 200
109 ~ 109
ok . Yw«
09 00)
109 \\ 109
200 200
4 UT T T 1 PEAK(UNI)
300 309 /
_agpitn 09 AV 412
500 500
500 500
700 709
350 5300 5400 5420 5440, 5460 5480 G500 5520, G540 5560 5590 000 2000. 3000. 000, 5000 000, 7
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel 4Bm) Date:03.01.2020
300
200
109
09 s =
| MWY
00
209
300 {
B g
500 =
500
709
350 5300, 5400 G420, 5440 G460 5AG0. G500 5520 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
6 CSE Fundamental

1:,: N“/’WWF"W’“”‘]
AR
] T
E{;ZISZ: EA:,BE(UNHLB] ANT 9.28 HORIZONTAL

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

evelaBm) Date: 03012020 evel m) Date:03.01:2020
309 200
200 200
100 o=y 100
00 09
109 100
200 200
UTn ST LI T [ M} PEAK(UNI)
0 et 04
40 400 A5 412
e RS
500 s00)
500 500
700 700
50 G360, 500 G420 G0 SA0. SAB0 00 520 5e0 S0 5500 00 7000, T 000, ED w000 700
Froquency (WHs) Froquency (WH:)
site THOL-CA site +THOLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition  :PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Defector Peak
ovel dBm) Date: 03012020
309
200
100
00 ~
100
200
300
T
50
500
700
50 S0, S0 500 GMD. S0 SR 00 a0 S0 S0 500
Froquency (Ws)
site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number

1 D2-119 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - R

CSE

Fundamental

Peak

'5450 5460 5500 5520, 5540, 5960, 5560, 5600, 5620. 5640, 5660, 5680, 5700, 6721
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

100)

: T

0.

700

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

Site THOL-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (4Bm) Date: 03.01.2020 evel (@Bm) Date:03.01.2020
309 300
200 200
109 109
09 00)
10,0/ X -100)
200 200
UT T T 1 PEAK(UNI)
300 309
X A 409 ws 412
P W pnPTr———
500 500
500 500
700 709
350 5300.540, 5420, 5440. 5460, 5480, 5500, 5520, 5540.5560. 5580, 5600.5620, 5640.5660.5600.5700. 574 000 2000. 3000. 000, 5000 000, 7
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 03.01.2020
300
200

TEL : 408 9043300
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saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE20 CH144 5720MHz - R
6 CSE Fundamental

':ﬁ: r
o
o SR

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz

-L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

evel (dBm) Date: 03012020 evel (dBm) Date: 03-01-2020
304 304
204 200
10,0/ \(“1 100)
100 \ 10
»9 T T L] 1 \‘ peAKun
300 309
- i ‘ M B Fr———— i
504 s0d
s0q 09
700 709

5505300 54005420 44T 5450 5450500 5520 554,550,580 55005020560 5660 5930.5700. 574 T o0 o0 oo £ oo i

Treauency Wiz Froguency M)
Site. THO1-CA Site : THO1-CA
Condifion STRADDLES U-NIT-182A ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
Peak

ovl gy bate:03.01.2020

304

204

100

o {
104 |

200 W

300 J

0. \

- DAY

00

700

TEL : 408 9043300
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saranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
6 CSE Fundamental
I EY
e \‘M“w‘ﬂm‘ . AR
Peak Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE

Fundamental

Avg.

7350 5380.5400.5420.5440.5460. 54805500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

Site THOL-CA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

Left blank

evel (@Bm) Date: 03.01.2020 evel (d8m) Date:03.01.2020
300 309
200f 200
100 - 100
09 09
100 \ 100
200 200
Urm g ] L PEAK(UNI)
300 309
0 oo 09 \ AV 412
S ————
500 500
500 500
700 700
350 5380540, 5420.5440.5460. 5460.5500. 5520.5540.5560. 5500.5600.5620. 5640.5660.5680. 5700, 574 000 2000 3000 000 5000 G000, 7ot
Frequency (Miz) Frequency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-1624 ANT 9.28 HORTZONTAL Condition + PEAK(UNII) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (@B Date: 03.01.2020
300
200
100
o9
N
00
200
300
! LT
= -
50
700

TEL : 408 9043300

Page Number
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saranie. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
6 CSE Fundamental
] %\x
j:: \&\w'ﬁw\\ ] s
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE

Fundamental

Avg.

138

33| \V/
74

arsf

79|

\
g/ o o
S

184
592
50

= TW e m B s SBn siSosm

Freauency (He)

Site THO1-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

evel @8m) Date: 03.01-2020 evel 48m) Date: 03.01.2020

g a4

22 24

123 13

33 33

7 7

s \ pes se 1
19 \Jw o LT [T PEAK(UNI)
R SE———. L LT p—— 383 Ne412

| ———

ans Y

503 593
o0 EY

s s G o swe e S w0 So S0 S0 00 7000 D 000 5000, oo, Tat0
Freauency (M) roguencs ()
Site THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
eve ) bate: 0201 2020
g
22

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

evel (4Bm) Date: 03.01-2020 evel 48m) Date: 03.01.2020
509 09
209 200
o
100 S\ 100
oo o
109 4 100
209 00
I L gy N T 1 oo
09 ™
s
y ik 400 AVG 41,
T e~
509 509
oo 00
709 700
= N ) waw o5 o5 e o0 700
Treauony i) Treavoney )
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak.
o) oae 03012020
509
209
109
o9 -
W
109
209
09
)
09
709
= Ny
Treauony )
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

Date: 03.01-2020

v (t8m) Date:03.01-2020 evegBm)
209 200
29 200
109 100
o o9
109 100
29 pEAK BEND B3 FOTIL T LT Ll peAKuMn
309 300
-40.0/ ""‘WWA‘WMWWW,, -40.0| QUG AL
-50.0f -50.0) ——
509 500
709 704
% Tw wm sm ww o s weeses 00 7000 5000 w00 5000 5a00 7
Freauency (WHe) frequency (uHa)
site THoL.CA site $THOLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

Left blank

vl aBm) bats03.01.2020 eve g bat:03.01.2020
e e

30 34

23 23

1 - 113

o o]

4 42

15 \ 150
258 asef ST T L PEAK(UNI)

; s

= R 3671 et
475 AT

503 583

82 P

055030 5060 507 50%. 5110 5150 5150 5170 5190 52405230, 260, ST 5200, 30,6 T o0 o0 oo £ oo Tato
Trecuency (wiz frecuency iz
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
ovl gy bat:03.01.2020
o e

30

23

1

o
43

150

251

367

.

503

02

o5 5055 5ok Sa7a- 50%. 5710 5150 5150 5170 5190 240 230 260, 070 5208, 50§
Treduency (wiz

Site. THO1-CA

Condition AV6_BE ANT 9.28 HORIZONTAL

Detector Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 03.01-2020

36 7 i

/ il
rwm.ﬂw«wwmv

site
Condition
Detector

220 65250, 5270 5200, 5310 5330, 530, 5370, 53%. 5410, 5430, 460

Frequency (MHz)
THOL-CA
PEAK_BE ANT 9.28 HORTZONTAL
Peal

Left blank

Avg.

evel 48m)

Date: 03.01-2020

. G BE

220

site
Condition
Detector

5250 5270 5290, 5310 5330, 5360 5370, 53%. 5410, 5430, 546
Frequency (MHz)

THOL-CA
AV6_BE ANT 9.28 HORIZONTAL
Peak

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

by AT \

200)
300

Y, S S S . —
B T R P ¢ h
O S N S
500 :
700
50 S0, S0 U0 G0 S0 SR 00 50 S0 S0 50
Froquency (Ws)
Site THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

Left blank

evel (@Bm) Date:03.01.2020 evel (@Bm) Date:03.01.2020

309 300

200 200

109 7\ 109

og / 0

109 109

200 200

UT T T 1 PEAK(UNI)

300 309
B i M~'- 09 WS 41
500 500

500 500

700 709

WL S0 S Sdo s S0 e s s e s 000 2000. 3000. 000, 5000 000, 7000
Freaquency (MHz)
Site site : THOL-CA
Condition PEAK BE(UNH) B3 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel 4Bm) Date:03.01.2020

300

200

109

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH102 5510MHz - R
7 CSE Fundamental

] "
\
j:‘:wW VM
E:i;zlc"vz: T?AT;;E‘;(UNHLB] ANT 9.28 HORIZONTAL

Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

evel (48m)

Date: 03.01-2020

I
il

/

N

evel d8m)

Date: 03.01-2020

PEAK(UNY)

VT TS LT U L

D i

)

400
S———

Avg.

site
Condition
Detector

350 5360, 5400, 5420, 5440, 54

5460, 5500. 5520, 5540. 5560, 5580. 5600, 5620. 5640, 5660. 56605700
Frequency (MHz)

AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

a
T L e e e e ;
Condition EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector ke Detector Peak
Peak
o
200 e

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - R

Fundamental

Peak

300)

200)

o)

100

200)

300)

400

500

50|

00

"ttt MW/

site

Detector

620, 5640,

THOL-CA

Peal

PEAK_BE(UNTT)_B3 ANT 9.28 HORTZONTAL
k

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Peak

evel @8m)

Date: 03.01-2020

PEAK BE

EEEsad
e e

005030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (Miz)

Site THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL
Detector Peak

Date: 03.01.2020

VT L 17!—\L’ —

S| ——

| eva——r

3000, 5000. 5000, 7000

4000,
Frequency (MHz)

+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Avg.

vel (dBm)

Date: 03.01-2020

AVG BE

I

e

Site

00 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340,
Frequency (Mz)

THOL-CA

Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number

.+ FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

Date: 03.01-2020

=t
S

\ pEAK BE
",

5250 5270 5200, 5310 5330, 5360 5370, 53%. 5410, 5430, 460

Frequency (MHz)

PEAK_BE ANT 9.28 HORTZONTAL

Left blank

Avg.

Date: 03.01-2020

5250 5270 5290, 5310 5330, 5360 5370, 53%. 5410, 543, 460
Frequency (MHz)

AV6_BE ANT 9.28 HORIZONTAL

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

Avg.

o e \\
R O S P = Sy

500
500
709
350 5300 5400 G420, 5440 G460 5AG0. G500 5620 G50 5560 5590
Frequency (Miz)
Site THOL-CA
Condition AVG_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

Left blank

ovelaBm) Date:03.01 2020 evel(Bm) Dates02.01:2020
309 200
200 200
100 e el 100

09 | 00)
200 200

UTn ST LI T 1 PEAK(UNI)
300 . 300
P et - /
T —T———

500 ‘ s00)
500 500

50 G360, 500 G420 SMD. S0 SAB0 G600 520 50 S0 5500 00 7000, T 000, ED w000 7o

Froquency (WHs) roquency (i)

Site THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak

ovel dBm) Date:03.01 2020

309

200

100

00 == Ty

-

”nf |

200 ‘

300

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH106 5530MHz - R
7 CSE Fundamental
MARENARAVRAEL
2 S *
E{;&ZL’;Z: EEEELEEWNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

evel (dBm) Date: 03012020 evel (dBm) Date: 03-01-2020
304 304
204 200
100 ey 100
o / o
100 10
j:: ,,.-/ ;‘:“ UT I T L 1 LL peAKuD

PSRRI = WP ——————

504 s0d
s0q 09
700 709

T T TR N Y T o0 o0 oo £ oo Tato

frequency Wiz Froguency M)
Site. THO1-CA Site : THO1-CA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
Peak

ovl gy bate:03.01.2020
304
204
100

o 1
104
200
300
a0 et
" e
00
700

N T Y

freauency Wiz

Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH122 5610MHz - R
7 CSE Fundamental
me
EA:,BE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

50 5380.5400,5420.5440.5460. 5480. 5500, 5520.5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

evel (@Bm) Date: 03.01.2020 evel (d8m) Date:03.01.2020
300 309
200f 200
/
100 100
09 09
100 ‘/ 100
200 200
Urm g L PEAK(UNI)
300 309
X 409 VG 412
SRS
500 500
500 500
700 700
350 53005400, 5420.5440.5460. 5460.5300. 5620.5540.5360. 5600 =T EZ %00 2000 3000 000 5000 G000, 7ot
Frequency (Miz) Frequency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-1624 ANT 9.28 HORTZONTAL Condition + PEAK(UNII) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel (@B Date: 03.01.2020
300
200
100
o9 i
00
200
300
50
700

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

Straddle Channel Band Edge

WIFI
ANT 802.11ax HE20 CH144 5720MHz - R
7 CSE Fundamental
o f w\
An‘n WM
Ztnzdmon ;?:is;LES U-NII-1&42A ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz

-L

evel (@Bm) Date: 03.01.2020 evel (d8m) Date: 03.01.2020
300 300
200 200
[
100 Vﬂ 100
09 09
100 100
200 200
UTT g 1 PEAKUN)
300 it 0
40 400 i, AVG 412
ISP B
500 500
500 500
700 700
350 5380540, 5420. 54405450, 5480.5500. 520,540,560, 5500.5600.5620. 5540.5660.5680. 5700, 574 000 2000, 3000 000, 5000 G000, 7000
Froquency (Miz) Freaquency (MHz)
Site THOLCA site : THOL-CA
Condition STRADDLES U-NII-1624 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 03.01.2020
300
200
100
o \ {
00 ]
v
300
500
700
7350 5380,540. 542054405450, 5480, 5500, 5520, 540,560, 5500, 5600.5620, 5540.5660.5660.5700. 5740
Froquency (Miz)
Site THOLCA
Condition U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Detector Peak

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz

-R

CSE

Fundamental

Peak

atiom [———
d
-
1oalf
o
1
ad
9 Mgl
wd
Py
o
o

700 5730 5750 5770 5790 5810 5830 5850, 5870 5890, 5910, 5930, 50
Frequency (MHz)

site THOL-CA
Condition STRADDLES U-NII-1424 ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.54

THOL-CA

40,5450, 5480.5500, 5520, 540, 5560, 55805600, 5620, 5640.5660.5600. 5700, 5740
Frequency (MHz)

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

evel (4Bm) Date: 03.01.2020 evel (@Bm) Date:03.01.2020
309 300
200 200
109 W‘N 109
09 00)
109 109
200 Y 200
UT T T LI PEAK(UN)
S0 309
X 09 i AV 412
PUm——" p——————r
500 500
500 500
700 709
350 5390.540. 5420, 5440.5460. 5480.5500. 5520, 5540.5560. 5580, 5600.5620. 564 EZ 000 2000, 3000 000, 5000 000, 7ot
Froquency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition STRADDLES U-NIT-162A4 ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 03.01.2020
300
200
109
09
e
00
209
300
L]
5 L
500
700

TEL : 408 9043300

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
7 CSE Fundamental

- 5
N
WEENRVP= SN

Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE20 CH64 5320MHz

CSE Fundamental

Peak

Date: 03.01-2020 evel 98m)

Date: 03.01.2020

evel @8m)

139 14
53 3
7 4
s ven e a4
h e A e T s U

BB

PEAK(UNT)

A6 412

T R - 383
E——

20 5250, 5270 5. 5310 5930, 5350. 6970, 53%0. GAf0. 5430 5460 000 2000. 3000. 000, 5000
Frequency (Miz) Freaquency (MHz)
site : THOL-CA
Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

Detector

Site THO1-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL
Detector Peak

5000, 7000

Avg.

ovel (4Bm) Date: 03.01-2020

348

138
33| ‘\Vf‘
74

arsf

R AVG_BE

~

88

592

9.

300 530, 5350, 5370, 5390, EID 4. 5450, 5450

Frequency (MHz)
Site THOL-CA
Condition AV6_BE ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH100 5500MHz

CSE

Fundamental

Avg.

Left blank

ovel abm) Date:03.01 2020 evel(Bm) Date:03.01:2020
309 200
200 200
s
00 09
100 £ 100
200 200
! UTn ST LI T 1 PEAK(UNI)
300 ; 300
y fl « VG412
PO r———
500 s00)
500 500
700 700
50 T s B S0 S0 S 5500510 00 7000, T 000, ED w000 7o
Froquency (Whe) Froquency (WH:)
site THOL-CA site +THOLCA
Condition PEAK_BE(UNII)_B3 ANT 9.28 HORIZONTAL Condition  :PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Defector Peak
ovel gBim) Date: 03012020
309
200
100
00 Hf
N
100
200
300
L B
500
700
=] T o mm S0 S0 S 500510
Froquency (Wie)
site THOL-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE20 CH140 5700MHz

CSE Fundamental

Peak

Date: 03.01-2020 evel dBm) Date: 03.01.2020

evel (¢8m)

300)

200)

W \
109 \ 100

o o
100 100
200 20
pex s 3 CUT LT UL peaon
30.0{ T 300
Ml ettt ] 0 2v5. 412

40 1 S
P ——
500 504
500 509
700 700
a5 T wm wm mw wam s sesms 00 700 ED 2000 ED D T
Freauency (k) Frequencs (M)
site THOLCA site $THOLCA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNIT) ANT 928 HORIZONTAL
Detector Peak Detector Peak

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - L

CSE

Fundamental

Avg.

Left blank

evel (Bm) Date:03.01.2020 evel (aBm) Date:03.01.2020
PeAK B
392 302
283 23
175 /M 175
67] ﬁw 67
42 42
/
150 150
258 asel UL UL PEAK(UAI)
35 : - 2071 we 412
o P Frv——r
475 475 s
563 583
592 592
00 5030. 5050. 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 310, 5 000 2000. 3000. 000, 5000 000, 7
Frequency (Miz) Freaquency (MHz)
Site THOL-CA site : THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition + PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
evel @Bm) Date:03.01.2020
a6 BE
302
283
175
67]
150 i
29 ¥
367
4 1
583
592
00 5030. 5050. 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5340
Frequency (Miz)
Site THOL-CA
Condition AVG_BE ANT 9.28 HORIZONTAL
Detector Peal

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE40 CH62 5310MHz - R

CSE Fundamental

Peak

Date: 03.01-2020

PEAK BE

1
R T

5250 5270 5200, 5310 5330, 530 5370, 53%. 5410 543, 460

PEAK_BE ANT 9.28 HORTZONTAL

Frequency (MHz)

Left blank

Avg.

Date: 03.01-2020

AN G BE

5250 5270 5290, 5310 5330, 5360 5370, 53%. 5410, 5430, 460
Frequency (MHz)

AV6_BE ANT 9.28 HORIZONTAL

Left blank

TEL : 408 9043300

Page Number

Report No. : FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - L

CSE

Fundamental

Avg.

Left blank

evel (dBm) Date: 03.01-2020 evel (dBm) Date: 03.01:2020
200 200
204 204
100 e 109

09 | a9
/ \
200 209

\ UTn ST LI T 1 PEAK(UNI)
300 — 0
P OO BN DA, 40 s 1
PRUPHRP Ay WP ———

500 50
a0 509
700 700

S80S0 S0 5% Mo S0 S0 600 5. S0 Sse0 5800 0 7000 D 000 ED 000, To00

Frequency (MH:) requency (M)

Site THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 928 HORIZONTAL
Detector Peak Detector Peak

ove (abm) Date:03.01:2020

200

204

100

o9 I

100

200 a

300

409 7

sl I .

500

700

SR S0 S0 S o S0 S0 600 5. S0 S0 580

Frequency (WH:)

Site THO1-CA

Condition AV6_BE(UNII)_B3 ANT 9.28 HORIZONTAL

Detector Peak

TEL : 408 9043300

Page Number

: D2-153 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH102 5510MHz - R

CSE

Fundamental

Peak

'5450 5460, 5500, 5520 5540, 5560, 5560, 5600. 5620, 5640, 5660, 5680, 5700, 5720, 5740,
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE40 CH134 5670MHz - L

CSE

Fundamental

Date: 03.01-2020

Avg.

site
Condition
Detector

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520. 5540, 5560. 5560, 5600 5620, 5640. 5660, 5680.5700
Frequency (MHz)

AV6_BE(UNIT)_B3 ANT 9.28 HORIZONTAL

evsigom) —— -
"
00
el
00
1 ST T LN
200
. I N
IS I S———————
09 09
i o0 00 S50 555054, o0, O SO0 A HIG S06 SO0 oz ;
Condition EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector k. Detector Peak
cvtasm) ——
o9
200/ ‘V

Left blank

TEL : 408 9043300

Page Number

1 D2-155 of 168



ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE40 CH134 5670MHz - R
8 CSE Fundamental
':: /‘kv,[‘*\
;:: w,// \\M'\L‘
E{;&ZL’;OF ‘EETTELEE(UNHLB] ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - L

CSE

Fundamental

Avg.

ovetaom) Date:03.01:2020 cve(gBm) Date:03.01.2020
Pear Be
202 202
289 29
114 123
67| '\(*’ 6]
42 42
159 154
258 asef ST T L PEAK(UNI)
el i —
So—— R
ar 14
sa 583
592 992
005030, 5050 5070. 5090, 510, 5130. G150 70 5190, 5210. 6230, $250. 6270, 6290, 0. 5 0 7000 D 000 ED 000, To00
Freduency (WHe) requency (M)
site THOL-CA site $THOL-CA
Condition PEAK_BE ANT 9.28 HORIZONTAL Condition :PEAK(UNIT) ANT 928 HORTZONTAL
Detector Peak Detector Peak
ove abm) Date:03.01:2020
o Be
202
289
17
o] -
T
150
258
3671 / \
o N N s
583
502
505030, 5050 5070. 5090. 510, 5130, 5150 5170, 5100, 5210, 6230, 5250 5270, 5290, 5310 5340
Freduency (WHz)
Site THoL-CA
Condition AV6_BE ANT 9.28 HORTZONTAL
Detector Pea

Left blank

TEL : 408 9043300

Page Number

1 D2-157 of 168



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 2 5250~5350MHz Band Edge

ANT

802.11ax HE80 CH58 5290MHz - R

CSE

Fundamental

Peak

evel (#8m)

Date: 03.01-2020

i
: F N=

PEAK BE

S

220

5250 5270 5200, 5310 5330, 530 5370, 53%. 5410, 5430,
Freauency

THOL-CA
PEAK_BE ANT 9.28 HORTZONTAL
Peak

460

Left blank

Avg.

evel 48m)

Date: 03.01-2020

.

258
3671
+
79 \AWMT

VG BE|

220

5250 5270 5290, 5310 5330, 5360 5370, 53%. 5410, 5430,
Frequency (MHz)

THOL-CA
AV6_BE ANT 9.28 HORIZONTAL
Peak

460

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

Band 3 - 5470~5725MHz
WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - L

CSE

Fundamental

ovedm) owec03012020
509
209
Blaalas
oo
109
20,0} A
\ LT L] i
09 -~
DI IPISORSI ST, e .
509
oo
09
T o5 o5 e
Fraovncs Fracveney )
Site. THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Peak
ceom) ———
509
209
109
o == )
«WM
109
209
09 {
| I . Bl B \\
so0
09
09
T
Faovncs )
Site. THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

Avg.

Left blank

TEL : 408 9043300

Page Number

.+ FR200130001E
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH106 5530MHz - R

CSE

Fundamental

Peak

'5450 5460, 5500, 5520 5540, 5560, 5560, 5600. 5620 5640, 5660, 5680, 5700, 5720, 5740, 5
Frequency (MHz)

EAK_BE(UNIT)_B3 ANT 9.28 HORIZONTAL
k

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HESO (Band Edge)

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ax HE80 CH122 5610MHz - L

CSE

Fundamental

Avg.

Left blank

ovelaBm) Date:03.01 2020 evel(Bm) Date:03.01:2020
309 200
200 200
0 IS o
00 09
109 100
204 . 204
».r/ UTn ST LI T [ M} PEAK(UNI)
300 300
b e wf
o 00 A5 812
500 s00)
500 500
700 700
50 G360 500 5420 G0 SA0 SAB0 G005 50 S0 5500 00 7000, T 000, ED w000 700
Froquency (WHs) Froquency (WH:)
Site THO1-CA Site : THO1-CA
Condition PEAK_BE(UNIT)_B3 ANT 9.28 HORTZONTAL Condition : PEAK(UNIT) ANT 9.28 HORTZONTAL
Detector Peak Detector Peak
ovel dBm) Date: 03012020
309
200
100
09 ~
100 l
200
)
400) /
SO . SR DU OSSNy e
50.0f =
500
700
50 S0, S0 500 GMD. S0 SR 00 50 S0 S0 50
Froquency (Ws)
Site THO1-CA
Condition AV6_BE(UNIT)_B3 ANT 9.28 HORTZONTAL
Detector Peak

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Band 3 5470~5725MHz Band Edge
ANT 802.11ax HE80 CH122 5610MHz - R
8 CSE Fundamental

p i
S imE
it
E::Elc"vg: EA:,BE(UNH),B] ANT 9.28 HORIZONTAL

Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel
WIFI 802.11ax HE20 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz - L

CSE Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (4Bm) Date: 03.01.2020 evel (d8m) Date: 03.01.2020
300 300
200 200
100 f 109
09 | 09
100 / 100
200 200
UTT g 1 PEAKUN)
{ s
TP BE—
500 500
500 500
700 700
350 5300540, 5420.5440.5460, 5400.5500. 5520, 540,560, 560, 20.5640.5660.5660.5700. 57 000 2000, 3000 000, 5000 G000, 7ot
Froquency (Miz) Froquency (MHz)
Site THOLCA site : THOL-CA
Condition STRADDLES U-NII-1624 ANT 9.28 HORIZONTAL Condition + PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak
evel @Bm) Date: 03.01.2020
300
200
100
o
09 i
00
200
300
0. /
500
700

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR200130001E

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE20 CH144 5720MHz

-R

CSE

Fundamental

Peak

evel (4Bm) Date: 03.01-2020

300)

200)

100)
o)
100
200)
STRADDLES U-Hi1824)
300)
o,

400

500

50|

00

700 5730 5750, 5770 5790 5810 5830 5850, 5870 5890, 5910, 5930 50
Frequency (MHz)

site THOL-CA
Condition STRADDLES U-NII-1424 ANT 9.28 HORIZONTAL
Detector Peal

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HE40 (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE40 CH142 5710MHz - L

CSE

Fundamental

Avg.

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA
U-NII-142A AVERAGE ANT 9.28 HORIZONTAL
Peak

Left blank

evel (dBm) Date: 03012020 evel (dBm) Date: 03-01-2020
304 304
204 200
10.0f M 10.0f
o o
100 10
»9 T T L] LT L peAKun
300 - 0
an a0 R

[ TRPS———

504 s0d
s0q 09
700 709

5505360 54005420 4D 160, 5480. 5500 5570 5540 6550560 EZ T o0 o0 oo £ oo, 7o

Treauency Wiz Froguency M)
Site. THO1-CA Site : THO1-CA
Condifion STRADDLES U-NIT-182A ANT 9.28 HORIZONTAL Condition : PEAK(UNII) ANT 9.28 HORIZONTAL
Detector Peak Detector Peak.
Peak

ovl gy bate:03.01.2020

304

204

100

o {

104

;

300

" L[

00

700

TEL : 408 9043300

Page Number
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saranie. FCC RADIO TEST REPORT Report No. : FR200130001E
WIFI Straddle Channel Band Edge
ANT 802.11ax HE40 CH142 5710MHz - R
8 CSE Fundamental
P
:ﬁ: N S
Peak Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200130001E

Straddle Channel

WIFI 802.11ax HESO (Band Edge)

WIFI

Straddle Channel Band Edge

ANT

802.11ax HE80 CH138 5690MHz

-L

CSE

Fundamental

Peak

evel @8m)

Date: 03.01-2020 evel 98m)

Date: 03.01.2020

300)

200)

100)

o

100)

200)

300

R 100
e} j
10

T LT
P

o’

LT ] ]

L

PEAK(UNT)

AvG 41,

500)

500)

PR ST

20.5640.5660.5600. 5700, 574 000 2000

350

Site
Condition
Detector

THO1-CA

STRADDLES U-NII-142A ANT 9.28 HORIZONTAL

Peak

Frequency (Miz)
Condition
Detector

3000, 5000.

4000,
Frequency (MHz)

site : THOL-CA
+ PEAK(UNIT) ANT 9.28 HORTZONTAL
Peak

5000, 7000

Avg.

evel 48m)

Date: 03.01-2020

300)

200)

100)

o

100

200)

300

o

T

0.

700

Site
Condition
Detector

7350 5380.5400.5420.5440.5460. 5480. 5500, 5520,5540.5560, 5560, 5600, 5620, 5640.5660.5680.5700. 5740
Frequency (MHz)

THOL-CA

U-NII-142A AVERAGE ANT 9.28 HORIZONTAL

Peak

Left blank

TEL : 408 9043300

Page Number

: D2-167 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI Straddle Channel Band Edge
ANT 802.11ax HE80 CH138 5690MHz - R
8 Fundamental
Ztnzdmon ‘STRADDLES U-NIT-1&42A ANT 9.28 HORIZONTAL
Peak Left blank

TEL : 408 9043300

Page Number

: D2-168 of 168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Appendix E. Radiated Spurious Emission

) Temperature : 18~21°C
Test Engineer : JC Liang, Leo Luo and Jacky Hong
Relative Humidity : (38~42%
Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4*4 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
* 5320 118.7 - - 106.36 31.43 10.76 29.85 251 73 P H
* 5320 106.11 - - 93.77 31.43 10.76 29.85 251 73 A H
5421.92 55.18 -18.82 74 42.45 31.7 10.9 29.87 251 73 P H
5350.08 44.35 -9.65 54 31.9 3151 10.8 29.86 | 251 73 A H
802.11ax H
HE20 H
CH 64 * 5320 122.95 - - 110.54 315 10.76 29.85 257 63 P \%
5320MHz | « 5320 110.55 - - 98.14 31.5 10.76 | 2985 | 257 | 63 | A |V
5352 57.28 -16.72 74 44.78 31.56 10.8 29.86 257 63 P \%
5350.56 44.76 -9.24 54 32.27 31.55 10.8 29.86 257 63 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E1-10f5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI 802.11ax HE20 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4*4 (MHz) [(dBuV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10640 48.26 -25.74 74 52.08 39.81 15.51 59.14 100 0 P H
15960 45.05 |-28.95 74 50.04 37.62 18.21 | 60.82 | 100 0 P H
802.11ax H
HE20 H
CH 64 10640 49.89 -24.11 74 53.75 39.77 15.51 59.14 100 0 P \%
5320MHz 15960 4547 | -28.53 74 50.14 | 37.94 | 18.21 | 60.82 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E1-2 of 5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5439.76 57.42 -16.58 74 44.58 31.78 10.92 29.86 259 77 P H
5469.76 56.35 -11.85 68.2 434 31.85 10.96 29.86 259 77 P H
5457.28 44.98 -9.02 54 32.07 31.83 10.94 29.86 259 77 A H
* 5510 116.88 - - 103.81 31.91 11.01 29.85 259 77 P H
802.11ax | * 5510 104.11 - - 91.04 | 3191 | 11.01 | 2985 | 259 | 77 | A | H
HE40 5756.495 56.08 -12.12 68.2 42.44 32.21 11.34 29.91 259 77 P H
CH 102 5458.48 59.15 |-14.85 74 46.16 31.91 10.94 | 29.86 | 263 60 P |V
5510MHz 5468.56 66.26 | -1.94 68.2 53.22 | 31.94 | 10.96 | 29.86 | 263 | 60 | P | V
5459.92 46.28 -7.72 54 33.28 31.91 10.95 | 29.86 | 263 60 AV
* 5510 121.37 - - 108.17 32.04 11.01 29.85 263 60 P \%
* 5510 107.91 - - 94.71 32.04 11.01 29.85 263 60 A \%
5728.46 55.8 -12.4 68.2 42.25 32.13 11.31 29.89 263 60 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E1-30of 5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI 802.11ax HE40 (Harmonic @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
4*4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 47.86 -26.14 74 51.34 40.24 15.71 59.43 100 0 P H
16530 46.24 | -21.96 68.2 48.91 38.94 18.5 60.11 | 100 0 P H
802.11ax H
HE40 H
CH 102 11020 48.08 -25.92 74 51.54 40.26 15.71 59.43 100 0 P \%
5510MHz 16530 46.47 |-21.73| 68.2 48.93 | 39.15 18,5 | 60.11 | 100 0 \Y
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E1-4 of 5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Emission below 1GHz

WIFI 802.11ax HE40 Full (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
105.66 19.77 -23.73 43.5 33.79 16.57 1.8 32.39 - - P H
264.74 23.21 -22.79 46 32.52 20.19 294 32.44 - - P H
584.84 30.89 -15.11 46 34.03 25.8 3.91 32.85 - - P H
624.61 34.87 -11.13 46 37.75 25.88 4.09 32.85 - - P H
845.77 35.35 |-10.65 46 33.88 28.93 4.86 32.32 - - P H
874.87 37.13 -8.87 46 35.11 29.3 4.89 32.17 | 100 0 P H
H
H
H
H
H

802.11ax
H

HE40 Full
L 36.79 23.09 -16.91 40 32.9 21.28 1.33 32.42 - - P \%
159.98 21.76 -21.74 43.5 35.46 16.6 2.09 32.39 - - P \%
565.44 28.34 -17.66 46 31.28 26.09 3.78 32.81 - - P \%
600.36 36.89 -9.11 46 40.04 25.7 4.01 32.86 | 100 0 P |V
790.48 35.1 -10.9 46 34.77 28.39 4.54 32.6 - - P \%
955.38 32.71 -13.29 46 28.04 31.01 51 31.44 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number : E1-50f5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
8*8 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
* 5320 120.65 - - 108.31 | 31.43 10.76 | 29.85 | 307 115 P H
* 5320 107.43 - - 95.09 31.43 10.76 29.85 307 115 A H
5359.36 56.07 -17.93 74 43.59 31.53 10.81 | 29.86 | 307 115 P H
5424.32 44.06 -9.94 54 31.32 31.71 10.9 29.87 307 115 A H
802.11ax H
HE20 H
CH 64 * 5320 119.35 - - 106.94 315 10.76 | 29.85 | 180 | 136 P |V
5320MHz |« 5320 106.54 - - 94.13 315 | 10.76 | 29.85 | 180 | 136 | A | V
5444.32 55.51 -18.49 74 42.57 31.87 10.93 29.86 180 136 P \%
5420.48 44.02 -9.98 54 31.2 31.8 10.89 29.87 180 136 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E2-10f4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

WIFI 802.11ax HE20 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
8*8 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10640 48.44 -25.56 74 52.26 39.81 15.51 59.14 100 0 P H
15960 45.36 -28.64 74 50.35 37.62 18.21 60.82 100 0 P H
802.11ax H
HE20 H
CH 64 10640 49.65 -24.35 74 53.51 39.77 15.51 59.14 100 0 P \%
5320MHz 15960 4452 | -29.48 74 49.19 | 37.94 | 1821 | 60.82 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E2-20f4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
8*8 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5396.4 55.27 -18.73 74 42.69 31.6 10.86 | 29.88 | 314 | 120 P H
5466.8 56.73 -11.47 68.2 43.78 31.85 10.96 29.86 314 120 P H
5397.36 44.47 -9.53 54 31.89 31.6 10.86 | 29.88 | 314 | 120 A | H
* 5500 123.85 - - 110.8 31.9 11 29.85 314 120 P H
802.11ax | * 5500 110.55 - - 97.5 31.9 1 2085 | 314 | 120 | A | H
HE20 H
CH 100 5409.68 55.73 -18.27 74 42.95 31.78 10.88 29.88 100 140 P \%
5500MHz 5466.32 55.62 |-12.58| 68.2 42.6 31.93 | 10.95 | 29.86 | 100 | 140 | P | V
5397.52 44.09 -9.91 54 31.37 31.74 10.86 29.88 100 140 A \%
* 5500 120.55 - - 107.36 32.04 11 29.85 100 140 P \%
* 5500 108.07 - - 94.88 32.04 1 29.85 | 100 | 140 AV
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E2-30f4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
8*8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11000 49.92 -24.08 74 53.38 40.22 15.7 59.38 100 0 P H
16650 47.13 -21.07 68.2 49.39 39.34 18.56 | 60.16 | 100 0 P H
802.11ax H
HE20 H
CH 100 11000 54.45 -19.55 74 57.83 40.3 15.7 59.38 | 228 | 339 P Y
5500MHz 11000 49.38 | -4.62 54 52.76 40.3 157 | 59.38 | 228 | 339 | A | V
16650 47.07 -21.13 68.2 49.16 39.51 18.56 | 60.16 | 100 0 P \Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E2-4 0f 4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

<Band-edge Unmodulated>

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
* 5320 112.8 - - 105.72 31.49 10.76 35.17 189 134 P H
* 5320 102.11 - - 95.03 31.49 10.76 35.17 189 134 A H
5456.32 55.03 -18.97 74 47.45 31.81 10.94 35.17 189 134 P H
5445.92 43.51 -10.49 54 35.94 31.81 10.93 35.17 189 134 A H
802.11ax H
HE20 H
CHo64 * 5320 112.54 - - 105.5 31.45 10.76 35.17 283 202 P \%
5320MHz | « 5320 101.14 - - 94.1 3145 | 10.76 | 3517 | 283 | 202 | A | V
5354.56 554 -18.6 74 48.28 31.48 10.81 35.17 283 202 P \%
5450.24 43.47 -10.53 54 35.82 31.89 10.93 35.17 283 202 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-10f9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5117.64 61.2 -12.8 74 48.49 32.12 10.49 29.9 297 | 109 P H
5111.52 48.99 -5.01 54 36.27 32.14 10.48 29.9 297 109 A H
* 5310 119.66 - - 107.35 31.41 10.75 29.85 297 109 P H
* 5310 108.35 - - 96.04 31.41 10.75 | 29.85 | 297 | 109 A | H
802.11ax 5351.76 72.92 | -1.08 74 60.47 | 31.51 10.8 | 29.86 | 297 | 109 | P | H
HE40 5353.2 49.73 -4.27 54 37.28 31.51 10.8 29.86 297 109 A H
CH 62 5121.38 60.79 |-13.21 74 48.12 32.08 10.49 29.9 100 | 158 P |V
5310MHz 5133.96 48.75 | -5.25 54 36.07 | 32.08 | 1051 | 29.91 | 100 | 158 | A | V
* 5310 119.73 - - 107.34 31.49 10.75 29.85 100 158 P \%
* 5310 107.76 - - 95.37 31.49 10.75 | 29.85 | 100 | 158 A |V
5352.24 73.6 -0.4 74 61.1 31.56 10.8 29.86 100 158 P \%
5352 51.84 -2.16 54 39.34 31.56 10.8 29.86 | 100 | 158 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-20f9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5087.38 60.68 |-13.32 74 48.06 32.08 10.45 | 29.91 | 219 | 137 P H
5107.78 49.02 -4.98 54 36.3 32.15 10.47 29.9 219 137 A H
* 5290 112.2 - - 99.94 314 10.72 29.86 219 137 P H
* 5290 101.3 - - 89.04 314 10.72 | 29.86 | 219 | 137 A | H
802.11ax 5354.16 71.84 | -2.16 74 59.38 | 31.52 108 | 29.86 | 219 | 137 | P | H
HE80 5353.68 49.83 -4.17 54 37.37 31.52 10.8 29.86 | 219 | 137 A | H
CH 58 5146.2 61.01 -12.99 74 48.31 32.08 10.53 29.91 271 205 P \%
5290MHz 5133.28 48.73 | -5.27 54 36.05 | 3208 | 1051 | 29.91 | 271 | 205 | A | V
* 5290 110.9 - - 98.53 31.51 10.72 | 29.86 | 271 | 205 P |V
* 5290 99.74 - - 87.37 31.51 10.72 29.86 271 205 A \%
5358.96 65.66 -8.34 74 53.12 31.59 10.81 | 29.86 | 271 | 205 P |V
5443.2 48.84 -5.16 54 35.92 31.86 10.92 | 29.86 | 271 | 205 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-30f9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5408.88 52.52 -21.48 74 45.16 31.65 10.88 35.17 141 244 P H
5461.84 50.5 -17.7 68.2 42.88 31.84 10.95 35.17 141 244 P H
5399.76 40.74 -13.26 54 33.43 31.61 10.87 35.17 141 244 A H
* 5500 115.66 - - 107.93 31.9 11 35.17 141 244 P H
802.11ax | * 5500 103.92 - - 96.19 31.9 1 35.17 | 141 | 244 | A | H
HE20 H
CH 100 5405.84 51.45 -22.55 74 43.98 31.77 10.87 35.17 102 135 P \%
5500MHz 5468.56 51.41 |-16.79| 68.2 4368 | 3194 | 1096 | 3517 | 102 | 135 | P | V
5405.04 40.51 -13.49 54 33.05 31.76 10.87 35.17 102 135 A \%
* 5500 115.38 - - 107.51 32.04 11 35.17 102 135 P \%
* 5500 103.4 - - 95.53 32.04 11 35.17 102 135 A \%
\%
* 5700 115.04 - - 107.11 31.96 11.27 35.3 228 247 P H
* 5700 103.89 - - 95.96 31.96 11.27 35.3 228 247 A H
5759.32 57.01 -11.19 68.2 48.78 32.22 11.35 35.34 228 247 P H
H
802.11ax H
HE20 H
CH 140 * 5700 114.38 - - 106.4 32.01 11.27 35.3 249 126 P \%
5700MHz | « 5700 102.59 - - 9461 | 3201 | 11.27 | 353 | 249 | 126 | A | V
5742.68 56.92 -11.28 68.2 48.73 32.19 11.33 35.33 249 126 P \%
\%
\%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-4 0f 9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
5459.2 59.54 -14.46 74 46.62 31.83 10.95 29.86 284 226 P H
5461.36 65.54 -2.66 68.2 52.61 31.84 10.95 29.86 284 226 P H
5416.72 44.16 -9.84 54 31.46 31.68 10.89 29.87 284 226 A H
* 5510 114.08 - - 101.01 31.91 11.01 29.85 284 226 P H
802.11ax | * 5510 103.14 - - 90.07 | 31.91 | 11.01 | 29.85 | 284 | 226 | A | H
HE40 5727.83 56.03 -12.17 68.2 42.53 32.08 11.31 29.89 284 226 P H
CH 102 5450.8 58.01 -15.99 74 45.06 31.88 10.93 29.86 224 131 P \%
5510MHz 5467.12 67.88 | -0.32 68.2 54.85 | 31.93 | 10.96 | 29.86 | 224 | 131 | P | V
5410.96 44.1 -9.9 54 31.32 31.78 10.88 29.88 224 131 A \%
* 5510 114.1 - - 100.9 32.04 11.01 29.85 224 131 P \%
* 5510 103.1 - - 89.9 32.04 11.01 29.85 224 131 A \%
5728.145 56.46 -11.74 68.2 4291 32.13 11.31 29.89 224 131 P \%
5415.45 61.01 -12.99 74 48.32 31.67 10.89 29.87 144 236 P H
5465.15 60.94 -7.26 68.2 48.01 31.84 10.95 29.86 144 236 P H
5458.85 49.26 -4.74 54 36.35 31.83 10.94 29.86 144 236 A H
* 5670 121.1 - - 107.88 31.88 11.23 29.89 144 236 P H
802.11ax * 5670 109.88 - - 96.66 31.88 11.23 29.89 144 236 A H
HE40 5732.8 65.66 -2.54 68.2 52.13 32.11 11.31 29.89 144 236 P H
CH 134 5408.1 60.25 -13.75 74 47.48 31.77 10.88 29.88 118 148 P \%
5670MHz 5468.3 60.08 | -8.12 68.2 47.04 | 3194 | 1096 | 29.86 | 118 | 148 | P | V
5448.35 49.22 -4.78 54 36.27 31.88 10.93 29.86 118 148 A \%
* 5670 119.53 - - 106.22 31.97 11.23 29.89 118 148 P \%
* 5670 108.45 - - 95.14 31.97 11.23 29.89 118 148 A \%
5726.15 65.67 -2.53 68.2 52.14 32.12 11.3 29.89 118 148 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-50f9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
5453.44 62.09 -11.91 74 49.18 31.83 10.94 29.86 233 130 P H
5470 60.88 -7.32 68.2 47.93 31.85 10.96 29.86 233 130 P H
5456.32 49.11 -4.89 54 36.2 31.83 10.94 29.86 233 130 A H
* 5530 111.29 - - 98.18 31.93 11.04 29.86 233 130 P H
802 11ax | * 5530 99.7 - - 86.59 | 31.93 | 11.04 | 29.86 | 233 | 130 | A | H
HE80 5741.06 61.02 -7.18 68.2 47.45 32.15 11.32 29.9 233 130 P H
CH 106 5407.6 61.78 -12.22 74 49.01 31.77 10.88 29.88 213 127 P \%
5530MHz 5468.32 66.98 | -1.22 68.2 53.94 | 31.94 | 10.96 | 29.86 | 213 | 127 | P | V
5459.68 49.08 -4.92 54 36.08 31.91 10.95 29.86 213 127 A \%
* 5530 111.73 - - 98.51 32.04 11.04 29.86 213 127 P \%
* 5530 100.3 - - 87.08 32.04 11.04 29.86 213 127 A \%
5761.22 60.96 -7.24 68.2 47.26 32.26 11.35 29.91 213 127 P \%
5440.48 65.86 -8.14 74 53.02 31.78 10.92 29.86 305 115 P H
5460.64 66.78 -1.42 68.2 53.85 31.84 10.95 29.86 305 115 P H
5451.04 46.81 -7.19 54 33.92 31.82 10.93 29.86 305 115 A H
* 5610 117.22 - - 104.06 31.89 11.15 29.88 305 115 P H
802.11ax * 5610 106.2 - - 93.04 31.89 11.15 29.88 305 115 A H
HES80 5730.35 66.18 -2.02 68.2 52.66 32.1 11.31 29.89 305 115 P H
CH 122 5452.48 63.47 -10.53 74 50.5 31.89 10.94 29.86 100 141 P \%
5610MHz 5464.24 62.9 5.3 68.2 49.88 | 31.93 | 1095 | 29.86 | 100 | 141 | P | V
5454.64 46.14 -7.86 54 33.17 31.89 10.94 29.86 100 141 A \%
* 5610 115.57 - - 102.32 31.98 11.15 29.88 100 141 P \%
* 5610 104.63 - - 91.38 31.98 11.15 29.88 100 141 A \%
5732.555 64.57 -3.63 68.2 51 32.15 11.31 29.89 100 141 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-6 of 9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5394.46 55.54 |-18.46 74 48.22 31.63 10.86 | 35.17 | 136 | 232 P H
5470 54.94 -13.26 68.2 47.3 31.85 10.96 35.17 136 232 P H
5413.18 43.61 -10.39 54 36.18 31.72 10.88 35.17 136 232 A H
* 5720 117.01 - - 108.91 | 32.12 11.29 | 35.31 | 136 | 232 P H
802.11ax | * 5720 104.96 - - 96.86 | 32.12 | 11.29 | 3531 | 136 | 232 | A | H
HE20 5910.5 56.53 -11.67 68.2 47.91 325 11.55 35.43 136 232 P H
CH 144 5458.03 55.37 -18.63 74 47.71 31.89 10.94 35.17 137 163 P \%
5720MHz 5462.32 54.63 |-13.57| 68.2 46.96 | 31.89 | 1095 | 3517 | 137 | 163 | P | V
5420.59 43.42 -10.58 54 35.97 31.73 10.89 35.17 137 163 A \%
* 5720 114.67 - - 106.61 32.08 11.29 35.31 137 163 P \%
* 5720 102.44 - - 94.38 32.08 11.29 35.31 137 163 A \%
5899.5 56.37 -11.83 68.2 47.77 32.49 11.54 35.43 137 163 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number 1 E3-70f 9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel

WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5397.58 52.58 -21.42 74 45.22 31.67 10.86 35.17 131 230 P H
5468.95 52.36 -15.84 68.2 44.72 31.85 10.96 35.17 131 230 P H
5376.13 41.54 -12.46 54 34.29 31.59 10.83 35.17 131 230 A H
* 5710 116.29 - - 108.26 32.05 11.28 35.3 131 230 P H
802.11ax * 5710 105.06 - - 97.03 32.05 11.28 35.3 131 | 230 A | H
HE40 5861 53.95 -14.25 68.2 45.47 324 11.48 35.4 131 230 P H
CH 142 5443.6 51.84 -22.16 74 44.28 31.81 10.92 35.17 117 128 P \%
5710MHz 5460.76 51.98 |-16.22| 68.2 4431 | 31.89 | 1095 | 3517 | 117 | 128 | P | V
5452.18 40.49 -13.51 54 32.83 31.89 10.94 35.17 117 128 A \%
* 5710 114.46 - - 106.44 32.04 11.28 35.3 117 128 P \%
* 5710 103.22 - - 95.2 32.04 11.28 35.3 117 128 A \%
5867.5 52.94 -15.26 68.2 44.41 32.45 11.49 35.41 117 128 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-8 0f 9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5444.77 53 -21 74 45.48 31.76 10.93 35.17 118 236 P H
5470 52.7 -15.5 68.2 45.06 31.85 10.96 35.17 118 236 P H
5375.74 42.03 -11.97 54 34.78 31.59 10.83 35.17 118 236 A H
* 5690 112.13 - - 104.19 | 31.98 11.25 | 35.29 | 118 | 236 P H
802.11ax * 5690 100.49 - - 92.55 31.98 11.25 | 35.29 | 118 | 236 A | H
HE80 5850 55.37 -12.83 68.2 46.92 32.37 11.47 | 35.39 | 118 | 236 P H
CH 138 5376.52 52.15 -21.85 74 44.96 31.53 10.83 35.17 100 144 P \%
5690MHz 5460.37 51.53 |[-16.67| 68.2 43.86 | 31.89 | 1095 | 3517 | 100 | 144 | P | V
5447.89 40.39 -13.61 54 32.74 31.89 10.93 35.17 100 144 A \%
* 5690 109.05 - - 101.1 31.99 11.25 35.29 100 144 P \%
* 5690 98.05 - - 90.1 31.99 11.25 35.29 100 144 A \%
5937.25 53.08 -15.12 68.2 44.41 32.53 11.59 35.45 100 144 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E3-9 0of 9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

<Middle Unmodulated>

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
* 5320 115.28 - - 102.94 | 31.43 10.76 | 29.85 | 303 86 P H
* 5320 103.82 - - 91.48 31.43 10.76 29.85 303 86 A H
5351.04 68.2 -5.8 74 55.75 31.51 10.8 29.86 | 303 86 P H
5353.28 48.9 -5.1 54 36.45 31.51 10.8 29.86 | 303 86 A | H
802.11ax H
HE20 H
CH 64 * 5320 118.39 - - 105.98 315 10.76 | 29.85 | 284 64 P |V
5320MHz |« 5320 107.83 - - 95.42 315 | 1076 | 2985 | 284 | 64 | A | V
5352.96 73.58 -0.42 74 61.08 31.56 10.8 29.86 | 284 64 P |V
5354.88 50.61 -3.39 54 38.09 31.57 10.81 | 29.86 | 284 64 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-10f 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5079.22 60.25 |-13.75 74 47.69 32.03 10.44 | 29.91 | 393 110 P H
5138.04 48.16 -5.84 54 355 32.06 10.51 29.91 393 110 A H
* 5310 113.74 - - 101.43 31.41 10.75 29.85 393 110 P H
* 5310 102.05 - - 89.74 31.41 10.75 29.85 393 110 A H
802.11ax 5351.52 67.75 -6.25 74 55.3 31.51 10.8 29.86 | 393 110 P H
HE40 5351.52 48.81 -5.19 54 36.36 31.51 10.8 29.86 | 393 110 A | H
CH 62 5132.94 60.73 | -13.27 74 48.05 32.08 10.51 | 29.91 | 276 66 P |V
5310MHz 5149.94 48.25 | -5.75 54 3555 | 32.08 | 1053 | 2991 | 276 | 66 | A | V
* 5310 118.45 - - 106.06 | 31.49 10.75 | 29.85 | 276 66 P |V
* 5310 107.14 - - 94.75 31.49 10.75 29.85 276 66 A \%
5356.8 73.58 -0.42 74 61.05 31.58 10.81 | 29.86 | 276 66 P |V
5357.28 51.29 -2.71 54 38.76 31.58 10.81 | 29.86 | 276 66 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-2 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 2 5250~5350MHz

WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5110.84 55.91 |-18.09 74 43.19 32.14 10.48 29.9 293 | 352 P H
5093.84 44.57 -9.43 54 31.88 32.13 10.46 29.9 293 352 A H
* 5290 110.48 - - 98.22 314 10.72 29.86 293 352 P H
* 5290 99.88 - - 87.62 314 10.72 | 29.86 | 293 | 352 A | H
802.11ax 5371.68 68.04 -5.96 74 55.53 31.55 10.83 | 29.87 | 293 | 352 P H
HE80 5373.84 48.73 -5.27 54 36.21 31.56 10.83 29.87 293 352 A H
CH 58 5137.02 58.51 -15.49 74 45.83 32.08 10.51 29.91 284 337 P \%
5290MHz 5136.68 4509 | -8.91 54 3241 | 3208 | 1051 | 2991 | 284 | 337 | A | V
* 5290 114.72 - - 102.35 | 3151 10.72 | 29.86 | 284 | 337 P |V
* 5290 104.4 - - 92.03 31.51 10.72 29.86 284 337 A \%
5364 71.88 -2.12 74 59.32 31.61 10.82 29.87 284 337 P \%
5378.4 51.93 -2.07 54 39.3 31.66 10.84 | 29.87 | 284 | 337 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-3 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5409.68 61.68 -12.32 74 49.03 31.65 10.88 29.88 356 102 P H
5467.44 63.93 -4.27 68.2 50.98 31.85 10.96 29.86 356 102 P H
5450.32 48.87 -5.13 54 35.98 31.82 10.93 29.86 356 102 A H
* 5500 114.81 - - 101.76 31.9 11 29.85 356 102 P H
802.11ax | * 5500 103.26 - - 90.21 31.9 11 2985 | 356 | 102 | A | H
HE20 H
CH 100 5458.64 61.56 -12.44 74 48.57 31.91 10.94 29.86 256 57 P \%
5500MHz 5468.56 67.5 -0.7 68.2 54.46 | 31.94 | 10.96 | 29.86 | 256 | 57 | P | V
5400.08 49.81 -4.19 54 37.07 31.75 10.87 29.88 256 57 A \%
* 5500 120.79 - - 107.6 32.04 11 29.85 256 57 P \%
* 5500 108.85 - - 95.66 32.04 11 29.85 256 57 A \%
\%
* 5700 113 - - 99.65 31.96 11.27 29.88 361 104 P H
* 5700 101.83 - - 88.48 31.96 11.27 29.88 361 104 A H
5726.6 65.23 -2.97 68.2 51.74 32.08 11.3 29.89 361 104 P H
H
802.11ax H
HE20 H
CH 140 * 5700 118.2 - - 104.8 32.01 11.27 29.88 246 125 P \%
5700MHz | « 5700 106.58 - - 93.18 | 32.01 | 11.27 | 29.88 | 246 | 125 | A | V
5730.44 66.36 -1.84 68.2 52.8 32.14 11.31 29.89 246 125 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-4 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HIV)
5434.24 63.39 -10.61 74 50.6 31.75 10.91 29.87 249 80 P H
5469.52 61.75 -6.45 68.2 48.8 31.85 10.96 29.86 249 80 P H
5455.36 48.46 -5.54 54 35.55 31.83 10.94 29.86 249 80 A H
* 5510 113.62 - - 100.55 31.91 11.01 29.85 249 80 P H
802.11ax | * 5510 102.37 - - 89.3 3191 | 11.01 | 2985 | 249 | 80 | A | H
HE40 5763.11 61.11 -7.09 68.2 47.44 32.23 11.35 29.91 249 80 P H
CH 102 5439.76 67.55 -6.45 74 54.64 31.85 10.92 29.86 256 63 P \%
5510MHz 5462.08 67.9 -0.3 68.2 54.80 | 31.92 | 10.95 | 29.86 | 256 | 63 | P | V
5459.68 50.69 -3.31 54 37.69 31.91 10.95 29.86 256 63 A \%
* 5510 118.3 - - 105.1 32.04 11.01 29.85 256 63 P \%
* 5510 106.51 - - 93.31 32.04 11.01 29.85 256 63 A \%
5735.705 61.47 -6.73 68.2 47.88 32.16 11.32 29.89 256 63 P \%
5457.8 60.74 -13.26 74 47.83 31.83 10.94 29.86 250 81 P H
5462.7 60.05 -8.15 68.2 47.12 31.84 10.95 29.86 250 81 P H
5455.35 48.28 -5.72 54 35.37 31.83 10.94 29.86 250 81 A H
* 5670 113.34 - - 100.12 31.88 11.23 29.89 250 81 P H
802.11ax * 5670 102.07 - - 88.85 31.88 11.23 29.89 250 81 A H
HE40 5734.725 64.81 -3.39 68.2 51.27 32.12 11.31 29.89 250 81 P H
CH 134 5439.6 60.72 -13.28 74 47.81 31.85 10.92 29.86 287 69 P \%
5670MHz 5465.15 60.73 | -7.47 68.2 47.71 | 3193 | 1095 | 29.86 | 287 | 69 | P | V
5436.1 48.6 -54 54 35.72 31.84 10.91 29.87 287 69 A \%
* 5670 118.92 - - 105.61 31.97 11.23 29.89 287 69 P \%
* 5670 107.54 - - 94.23 31.97 11.23 29.89 287 69 A \%
5741.375 66.45 -1.75 68.2 52.85 32.18 11.32 29.9 287 69 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-50f 11




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR200130001E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
5437.84 60.55 -13.45 74 47.72 31.77 10.92 29.86 400 356 P H
5463.52 59.08 -9.12 68.2 46.15 31.84 10.95 29.86 400 356 P H
5436.4 48.24 -5.76 54 35.44 31.76 10.91 29.87 400 356 A H
* 5530 109.03 - - 95.92 31.93 11.04 29.86 400 356 P H
802 11ax | * 5530 98.25 - - 85.14 | 31.93 | 11.04 | 29.86 | 400 | 356 | A | H
HE80 5752.715 56.15 -12.05 68.2 42.51 32.2 11.34 29.9 400 356 P H
CH 106 5446.24 65.23 -8.77 74 52.29 31.87 10.93 29.86 269 338 P \%
5530MHz 5467.84 67.06 | -1.14 68.2 54.02 | 31.94 | 10.96 | 29.86 | 269 | 338 | P | V
5446.96 52.3 -1.7 54 39.36 31.87 10.93 29.86 269 338 A \%
* 5530 114.34 - - 101.12 32.04 11.04 29.86 269 338 P \%
* 5530 103.47 - - 90.25 32.04 11.04 29.86 269 338 A \%
5749.88 56.41 -11.79 68.2 42.76 32.22 11.33 29.9 269 338 P \%
5452.48 64.9 9.1 74 52 31.82 10.94 29.86 386 348 P H
5469.76 63.83 -4.37 68.2 50.88 31.85 10.96 29.86 386 348 P H
5452.48 49.27 -4.73 54 36.37 31.82 10.94 29.86 386 348 A H
* 5610 115.18 - - 102.02 31.89 11.15 29.88 386 348 P H
802.11ax * 5610 103.97 - - 90.81 31.89 11.15 29.88 386 348 A H
HES80 5751.77 66.93 -1.27 68.2 53.3 32.19 11.34 29.9 386 348 P H
CH 122 5456.8 69.83 -4.17 74 56.85 31.9 10.94 29.86 312 274 P \%
5610MHz 5460.16 63.92 | -4.28 68.2 50.92 | 31.91 | 10.95 | 29.86 | 312 | 274 | P | V
5456.8 52.47 -1.53 54 39.49 31.9 10.94 29.86 312 274 A \%
* 5610 119.53 - - 106.28 31.98 11.15 29.88 312 274 P \%
* 5610 107.49 - - 94.24 31.98 11.15 29.88 312 274 A \%
5758.07 66.45 -1.75 68.2 52.76 32.25 11.35 29.91 312 274 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-6 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel

WIFI 802.11ax HE20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5444.77 60.23 -13.77 74 47.36 31.8 10.93 29.86 319 77 P H
5461.54 60.27 -7.93 68.2 47.34 31.84 10.95 29.86 319 77 P H
5367.16 48.79 -5.21 54 36.3 31.54 10.82 29.87 319 77 A H
* 5720 118.75 - - 105.3 32.05 11.29 | 29.89 | 319 77 P H
802.11ax | * 5720 107.15 - - 93.7 3205 | 11.29 | 2989 | 319 | 77 | A | H
HE20 5877.5 63.16 -5.04 68.2 49.17 32.44 11.51 29.96 319 77 P H
CH 144 5451.01 61.54 -12.46 74 48.59 31.88 10.93 29.86 267 53 P \%
5720MHz 5470 60.9 -7.3 68.2 47.86 | 3194 | 1096 | 29.86 | 267 | 53 | P | V
5449.06 49.17 -4.83 54 36.22 31.88 10.93 | 29.86 | 267 53 AV
* 5720 121.25 - - 107.76 32.09 11.29 29.89 267 53 P \%
* 5720 110.45 - - 96.96 32.09 11.29 | 29.89 | 267 53 AV
5914.75 62.51 -5.69 68.2 48.33 32.58 11.56 29.96 267 53 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number . E4-7 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel

WIFI 802.11ax HE40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5456.86 60.64 |-13.36 74 47.73 31.83 10.94 | 29.86 | 251 79 P H
5463.88 60.06 -8.14 68.2 47.13 31.84 10.95 29.86 251 79 P H
5441.26 48.84 -5.16 54 36 31.78 10.92 29.86 251 79 A H
* 5710 117.46 - - 104.06 32 11.28 29.88 251 79 P H
802.11ax | * 5710 106.21 - - 92.81 32 11.28 | 29.88 | 251 | 79 | A | H
HE40 5883.25 61.98 -6.22 68.2 47.98 32.45 11.51 | 29.96 | 251 79 P H
CH 142 5413.96 61.25 -12.75 74 48.45 31.79 10.88 29.87 281 68 P \%
5710MHz 5465.44 60.57 | -7.63 68.2 4755 | 3193 | 1095 | 2986 | 281 | 68 | P | V
5432.68 49.42 -4.58 54 36.55 31.83 1091 | 29.87 | 281 68 A |V
* 5710 122.24 - - 108.79 32.05 11.28 29.88 281 68 P \%
* 5710 111.24 - - 97.79 32.05 11.28 29.88 281 68 A \%
5937 62.11 -6.09 68.2 47.93 32.58 11.59 | 29.99 | 281 68 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : E4-8 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200130001E

Band 3 - Straddle Channel

WIFI 802.11ax HE80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
4%4 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5404.6 55.69 |-18.31 74 43.07 31.63 10.87 | 29.88 | 400 0 P H
5469.34 56.66 -11.54 68.2 43.71 31.85 10.96 29.86 400 0 P H
5456.86 45.24 -8.76 54 32.33 31.83 10.94 29.86 400 0 A H
* 5690 113.33 - - 100.03 | 31.93 11.25 | 29.88 | 400 0 P H
802.11ax * 5690 102.78 - - 89.48 31.93 11.25 | 29.88 | 400 0 A | H
HE80 5850.5 64.14 -4.06 68.2 50.24 324 11.47 29.97 400 0 P H
CH 138 5451.79 58.1 -15.9 74 45.13 31.89 10.94 29.86 300 51 P \%
5690MHz 5464.27 57.36 |-10.84| 68.2 4434 | 3193 | 1095 | 29.86 | 300 | 51 | P | V
5459.2 46.63 -7.37 54 33.63 31.91 10.95 | 29.86 | 300 51 A |V
* 5690 118.75 - - 105.38 32 11.25 | 29.88 | 300 51 P |V
* 5690 107.58 - - 94.21 32 11.25 | 29.88 | 300 51 AV
5858 62.9 -5.3 68.2 48.86 32.53 11.48 | 29.97 | 300 51 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR200130001E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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